SEARS

OWNER’S
MANUAL

MODEL NO.
917.255430

Caution:

Read and follow
all Safety Rules

and Instructions
Before Operating
This Equipment

125 HP IC
ELECTRIC START

42" MOWER

6 SPEED TRANSAXLE
LAWN TRACTOR

« Assembly

» Operation

- Customer Responsibilities
« Service and Adjustment

* Repair Parts

Sears, Roebuck and Co., Hoffman Estates, IL 60179 U.S.A.




SAFETY RULES

Safe Operation Practices for Ride-On Mowers

IMPORTANT: THIS CUTTING MACHINE IS CAPABLE OF AMPUTATING HANDS AND FEET AND THROWING OBJECTS.
FAILURE TO OBSERVE THE FOLLOWING SAFETY INSTRUCTIONS COULD RESULT IN SERIOUS INJURY OR DEATH.

. GENERAL OPERATION

+  Read, undarstand, and follow all instructions in the manual
and on the machine before starting.

= Only allow responsible adults, who are familiar with the
instructions, to operate the machine.

¢ Clear the area of objects such as rocks, toys, wirs, etc.,
which could be picked up and thrown by the blade.

« Besuretheareais clear of other people before mowing. Stop
machine if anyone enters the area.

¢ Naver camry passengers.

e Do notmow in reverse unless absolutely necessary. Always
lock down and behind before and while backing.

*  Be aware of the mower discharge direction and do not point
it at anyone. Do not operate the mower without sither the
entire grass catcher or the guard in place,

+  Slow down before turning.

*  Neverleave a running machine unattended. Always turn off
blades, set parking brake, stop engine, and remove keys
before dismounting.

= Turn off blades when not mowing.

J Séop engine before removing grass catcher or unclogging
chute.

*  Mow only in daylight or good artificial light.

* Do not operate the machine while under the influence of
alcohol or drugs.

»  Watch for traffic when operating near or crossing roadways.

¢ Use extra care when loading or unloading the machine into
a trafler or truck.

Il. SLOPE OPERATION
Slopes are a major factor ralated to loss-of-control and tipover

accidents, which can result in severe injury or death, All slopes
require extra caution. If you cannot back up the slope or if you feel
unsasy on it, do not mow it.

bo:

*  Mow up and down slopes, not across.

*  Remove obstacles such as rocks, tree limbs, slc.

«  Watch for holes, ruts, or bumps. Uneven tetrain could
overlurn the machine. Tafl grass can hide obstacies.

* Useslowspeed. Choose alow gear so that you will not have
te stop or shift while on the slope.

» Follow the manufacturer's recommendations for wheel
weights or counterweights to improve stability.

* Use extra care with grass catchers or other attachments.
These can change the stability of the machine.

*  Keep all movement on the slopes sfow and gradual. Do not
make sudden changes in speed or direction.

*  Avoid starting or stopping on a slope. If tires lose traction,
S ﬁgsangagze the blades and proceed slowly straight down the
slopa.

DO NOT:

*  Donottumonslopes unlessnecessary, andthen, turn slowly
and gradually downhill, if possible.

¢ [Danotmow near drop-offs, ditches, or embankments, The
mower could suddeniy turn over if a whesl is over the edge
of a cliff or ditch, or if an edge caves in.

* Do not mow on wet grass. Reduced traction could cause
stiding.

¢ Donot tryto stabllize the machine by putting your foot on the
ground.

* Do notuse grass catcher on steap slopss.

I,

CHILDREN

Tragic accidents can occur i the operator is not alert to the
presence of children. Children are often attracted to the machine
and the mowing activity. Neverassume that children will remain
where you last zaw thém,

#

&

L]

IV,

Keep children out of the mowing area and undsr the watchful
care of another rasponsible adult.

Be alert and turn machine off if children enter the area.

Before and when backing, look behind and down for small
children.

Never cany children. They may fall off and be sariously
injured or interfere with safé machiné operation.

Never allow children to opsrate the machine.

Use exira care when approaching blind corners, shrubs,
trees, or other objects that may obscure vision,

SERVICE

Use extracare in handling gasoline and other fuels. Theyare
ftarmable and vapors are explosive.

~ Use only an approved container.
- Never remove gas cap or add fuel with the engine

running. Allow engine to cool before refueling. Do not
smol.

- Never refuel the machine indoors.

- Never store the machine or fuei container inside where
there is an open flame, such as a water heater.

Never run a machine inside a closed area.

Keep nuts and bolts, especially blade attachment bolts, tight
and keep equipment in good condition,

Never tamper with safety devices. Check their proper
operation regularly.

Keep machine free of grass, lsaves, or other debris bu id-up,
Clean oil or fuel spillage. Allow machine to cool before
storing.

Stop and inspect the equipment if you strike an object.
Repailr, if necessary, before restarting.

Never make adjustments or repairs with the engine running.

Grass catcher components are subject to wear, damage, and
deterjoration, which could expese moving parts or allow
objects to be thrown. Frequently check components and
replace with manufacturer's recommended parts, when nec-
assary.

Mower blades are sharp and can cut. Wrap the blads(s} or
wear gloves, and use extra caution when servicing them.

Check brake operation frequently. Adjust and service as
required.

Look for this symboi to point out impor-
tant safety precautions. It means
CAUTION!!! BECOME ALERT!! YOUR
SAFETY IS INVOLVED.

CAUTION: Always disconnect spark
plug wire and place wire where it cannot
contact spark plug in order to prevent
accidental starting when setting up,
transporting, adjusting or making
repairs.




CONGRATULATIONS on your purchase of a Sears
Tractor. It has been desighed, engineered and manu-
factured to give you the best possible dependability and
performance.

Should you experience any problem you cannot easily
remedy, please comtact your nearest Sears Service
Depariment. We have competent, weli-trained techni-
cians and the proper tools to service or repair this unit.

Please read and refain this manual. The instructions will
enable you to assemble and maintain your unit properly.
Always observe the "SAFETY HULESY,

MODEL

NUMBER 817.255430
SERIAL

NUMBER

DATE OF PURCHASE

THEMODEL AND SERIALNUMBERS WILL BE FOUND
ON A PLATE UNDER THE SEAT.

YOU SHOULD RECORD BOTHSERIAL NUMBER AND
DATE OF PURCHASE AND KEEP IN A SAFE PLACE
FOR FUTURE REFERENCE.

PRODUCT SPECIFICATIONS

HORBEPOWEHR: 125

GABOLINE CAPACITY: 5QUARTS

UNLEADED REGULAR

Oll (3.0PINTS): SAE 80 {Above 32°F)

SW-30 {Below 32°F)

CHAMPION RJ-18LM
STD361458

SPARK PLUG (GAP.030 IN.):

INTAKE 005 - 007 IN .
EXHAUST 009 - 011N,

VALVE CLEARANCE:

GROUND SPEED: FORWARD

tst 1.10 MPH

2nd 1.40 MPH

drd 2 00 MPH

4th 3 GO MPH

5th 4.20 MPH

6th 5,00 MPH
REVERGE: 1.60 MPH

MAINTENANCE AGREEMENT

A Sears Maintenance Agreement is available on this prod-
uct. Contact your nearest Sears store for details.

CUSTOMER RESPONSIBILITIES

* Head and observe the safety rules.

» Followaregular schedule in maintaining, caring forand
using your unit,

» Follow the instructions under "Customer Responsibili-
ties” and "Storage” sections of this owner's manual.

FHAONT: 14 PSI
HEAR: 12 P8I

TIRE PRESSURE:

CHARGING SYSTEM: 3 AMPS BATTERY

5 AMPS HEADLIGHTS

BLADE BOLT TORQUE: 30-35FT.LBS.

WARNING: This unitis equipped with aninternal combus-
tion engine and should not be used on or near any unim-
proved forest-covered, brush-covered or grass-covered
land unless the engine's exhaust system is equipped with
& spark arrestar meeting applicable local or state laws (if
any). Ifa sparkarrester is used, it should be maintained in
effective working order by the operator.

In the state of California the above is required by law
{Section 4442 of the California Public Resources Code).
Other states may have similar laws. Federallaws apply on
federal lands. A spark arrester for the mufiler is available
through your nearest Sears Authorized Service Center
{See REPAIR PARTS section of this manual).

LIMITED TWO YEAR WARRANTY ON ELECTRIC START RIDING EQUIPMENT

For two {2} years from the date of purchase, if this riding equipment is maintained, fubricated and tuned up according 1o the
instructions in the cwner's manual, Sears will repair or replacs, free of charge, any parts found 1o be defective in maierial or
workmanship.

This Warranty does not cover:
*  Expendable items which become worn during normal use, such as blades, spark plugs, air cleaners and belts.

*  Tire replacement or repair caused by punctures from outside objects, such as nails, thorns, stumps, or glass.

« Repairs necessary because of operator abuse, negligence, improper storage or aceident or the failure to maintain the
equipment according o the instructions contained in the owrer's manual: o

*  Riding equipment used for commercial or rental purposes.

LIMITED 90 DAY WARRANTY ON BATTERY

For 90 days from date of purchase, if any battery included with this riding equipment proves defective in material or workmanship
and our {esting determines the battery will not hold a charge, Sears will replace the battery at no charge.

WARRANTY SERVICE IS AVAILABLE BY RETURNING THE RIDING EQUIPMENT TO THE NEAREST SEARS SERVICE
CENTER/DEPARTMENT IN THE UNITED STATES.

This Warranty gives you spegific legal rights, and you may also have other rights which may vary from state to state

SEARS, ROEBUCK AND CO.,, D/817 WA, HOFFMAN ESTATES, ILLINOIS 60179

3



TABLE OF CONTENTS

SAFETY RULES. ........ . -4 OPERATION - 10-13
PRODUCT SPECIFICATIONS . 3 MAINTENANCE SCHEDULE ......... - 14
CUSTOMER RESPONS%B]L!TIES IRUR——- - S v SERVICE AND ADJUSTMENTS ...cccrorooerovvoooo. e 18-23
WARRANTY .........ou.. - STORAGE. . 24
TABLE OF CONTENTS «...cccvueuine - TROUBLESHOOTING - 25-26
INDEX... wravsassennaes 4 REPAIR PARTS - TRACTOR 28-43
TRACTOR ACCESSORIEﬁ 5 REPAIR PARTS - ENGINE... 44-48

ASSEMBLY ..

A E

ACCBESOTIES. .. vv vornesnansnanssnssnrans sossvsssrne 5 Electrical
Adjustments: Interiocks and Aelays ... e 22

Brake ... smaecraacnismrennrcancrsnaees 20 BoheMBUC .oveevrorimconrananeruas essanoins 27

CABUIELOT . ircoerr e ssnensonnensamennsins S0 Wiring DI8gram ... wuvomnmeee 28

Mower Engine:

From-To-Back ...cooomorenonnne 18 Air Filter .,. . e 16
Side-To-Side vvoiriarnsirsianrens 18 Air Filter Foam Pre~€)leaner crnneeen 18

Throttle Control Cable ...evveanne 23 AP SEIBEMN ..ovv s e anmivaserassnasnmians T T
Alr Filter, ENgiNg ... ocavmmrnsscnoncns eeens Couoling Fms Engme ..................... 17
Alr Screen, Engine : Qi Ghange ...
ASSEITIHY <vrreecrems s mmasnaanss scnesonanseseons Oil Level ...

B Ol Type ......

Battery: Preparation ......

CHAFGING oo ooeemrcnnemmncerssressanainns: 8 Repair Parts ......

Cleaning e eaeneronmarais Starting ..o cons s

TS Y 1 Storage .........

Levels .

Praparatson - ORI - Filter:

Starting with Weak Battery ..... .‘,m21 Air Filter ......... veenens 18

SEOTBYE 10orresnraancansmenaennenrassssssesarans 24 Air Filter Foan  ’re- C!eaner ......... 16

Terminals ..o 18
Beit:
Motion Drive
Removal/Replacement ...........20
kMower Blade Drive
Removal/Heplacement...........20
Blade:
Sharmpening v remmmmecrmnanmmseseranss 15
Roplacement ... oo 15

Brake Adjustment ......... aretncrannraanrananans 20
c

Carburetor Adiustment .....innnnnnn 23

Ccnimfs Tractor.. arconterenancsnacnarenn 3 0

Custlomer 'ﬂesponsab times .............. 14-17
Engine:

PV o 17T S wrea 16

Alr Filter Feam F’re-Glsaﬂer .16

Alr Screan, Enging oo, 17

Battery v [EPOT 15

Cooling Fins, Engine ... 17

Engine Ol ccmcoenscnssonsnmsrnnns 16

Frel FIBE oo ececnnnniecsaressonranane 17

Spark PIUgS . coieecssissasinis 17
Tractor:

Biade .. e .18

Lubncaison f’harl RS, 7'

Maintenance Sche dule ......... e il

Fite Carg .enceerroanonenn 8,15,21
Cutting Height, Mower ...ccceerenian 11

FUBL oo irnnarievsecace mvoneovancssmmonss 17
Fuel
Type oo SRRV esnninnnana s
SUOTAGE 1viramoncrnrananarnne
FUSE .. oocinvemsesnse s saramaumancsnnnne s msnmansecs
H
Hood Removal/instaliation ... 22
L
Leveling Mower Dack ...comrvnmaranes, 19
Lubrication:
Chart .. oo ceessisnasmnmmsswsrmanienss 14
M
Maintenance Schedule ..o 14
Mower:
Adjustment, Front-to-Back........... 19
Adjustrnent, Side-to-Side. ... 18
Blade Shamening ... oo 18
Blade Replacement ..., 18
Culting Helght ..o osemssommmcceonenrens 11

B (1153 =1 =110 12 SOOI I - 3

OPBration ..v.comeermmmssrssinsmssans 12
FBMOVEL cversinerersscanerenssrensnnsene e 18
Mowing TIPS v cavennereavmarercnsaanecs venare 13
Muffler.... rasnreresreonienernsnenssnasnennss T
Spark Arrester errennecananninnn 3,38
0
Qil:
Cold Weather Conditions ... 12,16

ERGIG 1rovcaarnramenercnsermsensnaresses 18
An} (a1 = (o7 HUUUIUUVRUVUPOTUPR - |

7-9 PARTS ORDERING/SERVICE.............. BACK PAGE

1071171111 TN aern- 1013
Operating Mower ...o.coccmmmmmmmnesminan 12
Options:
ACCBSSOHBE 1our commorcmsnemmanonsrsrrosnenns 5
Spark AITestar .....wrcmsncoronans 3,38
P
Parking Brake ..c..ocvora Ceernmenpens nenns 10-11
Parts Bag...coeenmmenas sresrrenseasonanan brasneesnnn 5

Parts, Replacement/Repair ...........28-43
Product Specifications....co.cemcmserenn @

R
Repair Pans ...ueanmmssssscsinceianans 28-48
8
Safaty Bules ... errtaenane oo nnisasn 2
Seat .. et e e n e AR ae b E s e a0 8
Semce and Ad;ustments ﬂ..M...WTB»zB
Carburator ... o 23
Fuse .. ckrbanaie 28
Hood Ramova fitzsta%iatzcn o ».22
Motion Drive Belt
Removal/Replacement ........... 20
Mowaer Blade Drive Belt
HRemoval/Replacament........... 20
Mower Adjustment
Front- t0-Back .. .onussencnresvenes 19
Side0-Side .eersnverencsersesnnrenn 19
Mower Bemoval ....ecomesonnssers 18

T Care .oeconisemsmmcnmenrana 8, 15,21
Slope Guidg Sheet ......ccvvreeromecnonnenn 51
Spark PIUGS ccevemrivnsmmomesensneseresnss
Specificationg . wcrormeemanrrensossessnns 3

Starting the ENgine v....eeemoomoeen 12-13

Steering Whoel ... covecnconncssnnnn 7,21

Stopping the Tractor ..o 11

BlOTAGB v vvessnnrmersnonnenescosenrsessvaratane 24
T

Throttle Control Cable
Ad;‘ustmem remaAb b neantennuss e mvannnres B

IS cssresenseoonsn ..8,158,21
Tmubleshcatmg Chart o wvonens 2526
Transaxle:

Repair Pars. ..o, 4243

W
WEITANLY vorveneecvnrsnsnsmansnesssnsmnsonsnassasonsns a
WHING DIAOIEM v evainmearensnemnssennseenne 28
Wiring Schematlc ..ocveewns eheenennncssnaca 27



CCESSORIES AND ATTACHMENTS

These accessories and attachments were avallable when the tractor was purchased. They ars also available at most Sears retail outlets,
‘cataleg and service canters. Most Sears stores can order these items for you when you provide the mode! number of your tractor.

ENGINE

MAINTENANCE

SPARK PLUG MUFFLER AlR FILTER GAS CAN

ENGINE Ol

STABILIZER BLADES BELTS

=

S

PERFORMANCE

Sears offers a wide variety of attachments that fit your tractor. Many of thess are listed below with brief sxplanations of how they can help
you. This list was current at the time of publication; however, it may change in future years - more attachments may be added, changes
may be made in these altachments, or some may no longer be available or fit your model. Contact your nearest Sears store for the

accessories and attachments that are available for your tractor.

Most of these attachments do not require additional hitches or conversion kits {those that do are indicated) and are designed for easy

attaching and detaching.

PERMANEX BAGGER lets you collect grass clippings and
leaves for a healthier, neater looking lawn. Two Permanex
containers hold 30-galion plastic bags.

LAWN SWEEPERS (et you collect grass clippings and leaves.

LAWN VACS for powerful collection of heavy grass clippings and
Teﬁave& Wand attachment o pick up debris in hard-to-reach
places.

CARTS maks hauling easy. Variety of sizes available.

ROLLER for smoother lawn surface. 36-inch wide, 18-inch
diameter water-tight drumholds upto 380 ibs. of weight. Rounded
edges prevent hamm to tuf.  Adjustable scraper automatically
cleans drum.

SPHEADER/SEEDERS make seseding, fertilizing, and weed
kitfing easy. Broadcast spreaders are also useful for granuiar
de-icers and sand.

CORING AERATOR takes small plugs out of soil to aliow mols-
ture and nutrients to reach grass rools. 36-inch swath. 24
hardened steel coring tips. 150 Ib. capacity weight tray.

AERATOR promotes deep root growth for a healthy lawn. Ta-
pered 2.5-inch stoel spikes mountsd on 10-inch diameter discs
puncture holes in soll at close intervals to let moisture soak in.
Steel weight tray for increased penetration.

MULCH RAKE/BETHATCHER loosans soil and flips thatch and
matted leavesto lawn surface for easy pickup. Twenty springtine
teeth. Usefulto prepare bare areasforseeding. Availableforfront
or rear mounting.

SPHAYERS use 12-volt DC electric motor that connects to the
tractor battery or other 12-volt source. |ncludes booms for
autornatic spraying when pulling, and hand held wand for spot
spraying. Wand has adjustable spray pattern.  For applying
Herbicides, insecticides, fungicides, and liquid fertilizers. )

SNOW BLADE for snow removal only. 14-inch high, 42-inch
wide blade clears 38-inch path when angled left of right. Raises,
lowers with side lever. Adjustable skids; replaceable, reversible
scra{i:]ar) bar. {Use with tire chains, wheel weights, or rear drawbar
weight.

SNOWTHROWER has 40-inch swath, Drum-type auger handles
powdery and wetheavy snow. Mounts sasily with simple pin
arrangement. Discharge chite adjusts from tractor seat. 6-inch
diamater spout discharges snow 10 to 50 feet. Lift controlled at
tractor seal. {Use with chains, whes! wsights, or rear drawbar
weight.}

TIRE CHAINS are heavy duty; closely spaced extra-large cross
links give smooth ride, ouistanding traction,

WHEEL WEIGHTS for rear wheels provide nseded trastion for
snow removal or dozing heavy materials. Inpairs. {30 lbs. each.)

TRACTOR CAB has heavy duty viny! fabric over tubular stesl
frame, ABS plastic top; clear plastic windshield offers 360 degres
visibility. Hinged metal doors with catch. Keeps operator warm
and dry. Rermove viny! and windshields for use as sun protector
in summer. {Catalog only.)

Optional accessories for tractor cab; tintedAempered solid
satety glass windshield with hand operated wiper; 12-volt amber
caution light for mounting on cab top. (Catdlog only.)

TRACTOR COVEHR protects tractor from weather, Made of
Evolution 3 fabric (water-repellent, extremely breathable, light
weight, soft, non-abrasive, pliable in all termperatures, durable,
ste;énagtearfpuncwre resistant, will not shrink or stretch.] (Catalog
only.

TILLER has § hp engine and 36-inch swath to prepare seed beds,
cultivate, and compest garden residue. Tiller has its own builtin
lift and depth control systemand does NOT require a slesve hitch.
Fits ‘@ny 1awh, Yard, or garden tractor.  Simply hook up to the
fractor drawbar and gol



iE PACK

Parts packed separately in carton

(2 Sheet
etal

Screws

#1018 x 1/2

(1) Locknut 3/8-24

(1) Larg Washer

(1) Shoulder Bolt 5/16-18 (1) Hex Bolt 1/2-13x 1

- {1) Lock Washer 1/2
(1) Washer 17;’:32 x 1-3/16 x 12 Gauge

=

Battery acid

ﬁ

Steering
Wheel Battery

) ]

| ]

1 )

t ¥

Steering |, ;

po—— Boot :

Owner's Manual Parts Bag

Parts bag contents not shown full size

(2 Hox Bolts 1/4-20x 3/4
(2) Hex Nuts 1/4-20

' , @ Lock Washers 1/4
{2) Washers 9/32 X 5/8 x 16 Gauge

T

Steering
p—T Whee,
Steering Wheel Insert
Adapter

Steering
Bushing

L Y

Battery Caps
and Instruciions

15° Slope Sheet




ASSEMBLY

Your new tractor has been assembled at the factory with exception of those parts left unassembled for shipping purposes.
To ensure safe and proper operation of your tractor, all parts and hardware you assemble must be tightened securely. Use
the correct tools as necessary 1o insure proper tightness.

TOOLS REQUIRED FOR ASSEMBLY INSERT

A socket wrench set will make assembly easier. Standard 4 3

wrench sizes are listed. 3/8-24 HEX LOCKNUT

{1} B/16" wrench 8/16" wrench ®/ LARGE ELAT WASHER

(2) 7/16" wrenches Screwdriver

(1) 172" wrench Utility knife ‘ STEERING WHEEL

(1) 3/4" wrench Tire pressure gauge

When right and left hand is mentioned in this manual, it
means when you are in the operating position {seated
behind the steering wheet).

STEERING  SHEET
BUSHING METAL

STEERING ! SCREW
TO REMOVE UNIT FROM CARTON WHEEL g
UNPACK CARTON ABS
) STEERING

¢« Remove all accessible loose parts and parts carions BOOT

from carton {See page 6).
« Cut, fromtop to boftom, along lines on all four corners

of carton and lay panels flat. STEERING SHAFT.
« Check for any additional loose parts or cartons and &%5?%%‘{

rermove,

BEFORE ROLLING UNIT OFF SKID

ATTACH STEERING WHEEL (See Fig. 1)
»  Slide the steering bushing over the steering shaft, _

* Raise steering shaft forward until screw holes in dash STEERING SHAFT "~~~ — b
fine up with steering bushing. Install two (2} sheet

L.
"""""

metal screws and tighten securely.
»  Position steering boot over steering shaft.

* Place tabs of steering boot over tab slots in dash and
push down to secure.

» Slide steering wheel adapter onto upper steering shaft.

«  Position frontwheels of the tractor so they are pointing
stralght forward.

« Position steering wheel so cross bars are horizontal
{left to right) and slide onto adapter.

* Assemble large flat washer and 3/8-24 locknut and
tighten securely.

*+ Snap steering wheel insert into center of steering
wheel,

+  Remove protective plastic from tractor hood and grill.

IMPORTANT: CHECK FOR AND REMOVE ANY
STAPLES IN SKID THAT MAY PUNCTURE TIRES WHERE
UNIT IS TO ROLL OFF BKID.

TO ROLL UNIT OFF SKID (See Fig. 6)
+ Raise attachment lift lever to its highest position.

. Reéa?se parking brake by depressing clutch/brake
pedal.

*  Place gearshift lever in “NEUTRAL" position.

+  Roll unit backwards off skid.

*  Remove banding holding discharge guard up against 7
tractor.



SSEMB

LY

HOW TO SET UP YOUR TRACTOR
PREPARE BATTERY (See Fig. 2)

CAUTION: Wear eye and face shieid.

Wash hands or clothing immediately if
accidentally incontactwith batteryacid.

Do not smoke. Fumes from charged
battery acid are explosive,

Read the instructionsincluded withthe
battery ventcaps. Always wear gloves,
ciothing and goggles to protect your
hands, skin and eyes,

Yourunit has a battery charging system which is sufficient
for normal use. However, periodic charging of the battery
with an autornotive charger will extend its life.

= See instructions packed with vent caps in parls bag.

o Fill battery with acid. Fill each cell until it reaches the
bottorn of the vent wells. Do not overfill.

»  Allow battery to stand and settle for at least thin?/
minutes. After standing, check the level of acid. i
below the vent wells, add more acid until the correct
lavel is reached.

While battery is standing (after adding acid) and later, while
battery is being charged, continue with assembly of unit.

IMPORTANT: TO MAXIMIZE THE LIFE OF YOUR
BATTERY, IT IS NECESSARY THAT THE BATTERY BE
CHARGED BEFORE USE. FAILURE TO CHARGE
Eﬁ‘:';TEﬁY CAN BESULT IN A SBHORTENED BATTERY

»  Charge battery at a rate of 6 amperes for 1 hour. Use
a 12 volt battery charger. Observe all safety precau-
tions required for battery charging.

»  Check the acid Ievel after the battery is charged. If the
acid has fallen below the correct level, add distilled or
iron free water.

* Instalithe vent caps to cover the vent wells. Wash the
top of the batlery with water to remove any acid, then
wipe dry.

*  Check battery case for leakage to make sure that no
damage has ocecurred in handling.

» Dispose of excess battery acid. Neutralize acid for
disposal by adding it to four inches of water in a five
gallon plastic container. Stir with a wooden or plastic
paddle while adding baking soda until the addition of
more soda causes no more foaming.

*  Follow instructions on how fo install battery.

CUT AWAY VIEW VENT CAP

VENT WELL

BATTERY
CELL ACID
LEVEL

fad ol LS g o Tor o v e e

tH
1l

il
e
I\

INSTALL SEAT (See Fig. 3)

Adjust seat before tightening adjustment bolt.

+  Remove cardboard packing on seat pan.

* Place seat on pan and assemble shoulder bolt.

* Assembieadjustmentbolt, lockwasher and flat washer
lcosely. Do not tighten.

* Tighten shoulder bolt securely.
» Lower seat into operating position and sit on seat.

* Slide seat until 2 comfortable position is reached which
allows youto press cluich/brake pedal alithe way down
{See Fig. 6). ‘

»  Get off seat without moving its adjusted position.
* Haise seat and tighten adjustment bolt securely.

SEAT PAN

SHOULDER
BOLY

FiG. 3

CHECK TIRE PRESSURE

The tires on your unit were overinflated at the factory for
shipping purposes. Correct tire pressure is important for
best cutting performance.

*  Reducelirepressure PS! shownin"PRODUCT SPECH-
FICATION on page 3 of this manual.

CHECK DECK LEVELNESS

For best cutting results, mower housing should be properly
leveled. See "TO LEVEL MOWER HOUSING" in the
Service and Adjustments section of this manual,

CHECK FOR PROPER POSITION OF ALL

"BELTS

See the figures that are shown for replacing motion and
mower blade drive bells in the Service and Adjustments
section of this manual. Verify that the belts are routed
correcly.

CHECK BRAKE SYSTEM

After you learn how to operate your tractor, check to see
that the brake is properly adjusted. See "TO ADJUST
BRAKE" in the Service and Adjustments section of this
manual.



ASSEMBLY

INSTALL BATTERY (See Figs. 4 &5)

CAUTION: Do not short battery termi-
nals. Before installing battery, remove
metal bracelets, wristwalch bands,
rings, etc.

Positive terminal must be connected
first to prevent sparking from acciden-
tal grounding.

Lift seat to raised position.
Open battery box door.
Be sure battery drain tube is attached to battery box.

Lower battery into battery box with battery terminals
toward front of unit. :

First connect RED battery cable to positive {+) battery
terminal with hex bolt, flat washer, lock washer and hex
nut as shown. Tighten securely.

Connect BLACK grounding cable to negative (-) bat-
tery terminal with remaining hex bolt, flat washer, lock
washer and hex nut. Tighten securely.

Close battery box door.

Open battery box door for:

Inspection for secure connections {to tighten hard-
ware).

Inspection for corrosion.
Testing battery.
Jumping {if required).
Periodic charging .

BATTERY
B8CX DOOR,

v
VENT CAPS

{NEGATIVE)
- Shbihone
BATIERY CABLE

E e ¥ Ly
s it R it Al BOLT
POSITIVE (+) TERMINAL  NEGATIVE {-) TERMINAL

SEAT BATTERY

BOX DOOR

»»»»»

FIG. 4

FIG.5
v CHECKLIST

BEFORE YOU OPERATE AND ENJOY YOUR NEW
TRACTOR, WE WISHTOASSURE THAT YOU RECEIVE
THEBESTPERFORMANCEAND SATISFACTION FROM
THIS QUALITY PRODUCT.

PLEASE REVIEW THE FOLLOWING CHECKLIST:

NONN NSNS

v
v

All assembly instructions have been completed.
No remaining loose parts in carton.

Battery is properly prepared and charged. (Minimum
1 hour at 6 amps).

Seat is adjusted comfortably and tightened securely.

All tires are properly inflated. (For shipping purposes,
the tires ware overg*%ﬂated at t&)e fa{;mry).g PP

Be sure mower deck is properly leveled side-to-side/
front-to-rear for best cutting results. (Tires must be
properly inflated for leveling).

Check mower and drive bells. Be sure they are routed
propetly around pulleys and inside all belt keepers.

Check wiring. See that all connections are still secure
and wires are properly clamped.

WHILE LEARNING HOW TQUSE YOUR TRACTOR, PAY
%’_)g{?g ATTENTIONTO THE FOLLOWING IMPORTANT

v

v
v
v

Engine ol is at proper level.

Fuel tank is filled with fresh, clean, regular unfeaded
gasoline.

Become familiar with all controls - their location and
function. Operate them before you start the engine.

Be sure brake system is in safe operating condition.



KNOW YOUR TRACTOR

READ THIS OWNER'S MANUAL AND SAFETY RULES BEFORE OPERATING YOUR TRACTOR

Cormpare the illustrations with your tractor to familiarize yourself with the locations of various controls and adjustments. Save

this manual for future reference.

ATTACHMENT
LIFT LEVER
CLUTCH LEVER iGNITION LIFT LEVE
ATTACHMENT
LIGHT SWITCH Q Q LIFT LEVER
0 -
THROTTLE/CHOKE }
CONTROL o — ° 2
& &
0
o
CLUTCH/BRAKE o
MOWER DECK
PEDAL o U © HEIGHT ADJUSTMENT
POSITIONS
PARKING BRAKE W\ /
C /\E GEARSHIFT
\\\ LEVER

FIG.6

Sears tractors conform to the safety standards of the American National Standards Institute.

ATTACHMENT CLUTCH LEVER: Used to engage the

mower blades, or other attachments mounted to your

tractor.

LIGHT SWITCH: Turns the headlights on and off.

THROTTLE/CHOKE CONTROL: Used for starting and

controlling engine speed.

CLUTCH/BRAKE PEDAL.: Usedfordeclutchingandbrak-
“ing the fractor and starting the engine. ‘

PARKING BRAKE: Locks clutch/brake pedal into the

brake position.

10

GEARSHIFT LEVER: Selects the speed and direction of
tractor.

ATTACHMENT LIFT LEVER: Used fo raise, lower, and
adjust the mower deck or other attachments mounted to
your tractor,

LIFT LEVER PLUNGER: Used to release attachment lift
lever when changing its position.

IGNITION SWITCH: Used for starting and stopping the
engine.



Catalog slores.

The cperation of any fractor can result in foreign objects thrown into the eyes, which can
result in severe eye damage. Always wear safely glasses or eye shields while operating
your tractor or performing any adjustments or repairs. We recommend wide vision safety
mask for over the spectacles or standard safety glasses, available at Sears Retail or

HOW TO USE YOUR TRACTOR

TO SET PARKING BRAKE (See Fig. 7)

*  Depress clutch/brake pedal into full "BRAKE" position
and hold.

* Place parking brake lever in "ENGAGED" position and
release pressure fromclutchvbrake pedal. Pedalshould
remain in "BRAKE" position. Make sure parking brake
will hold vehicle secure.

ATTACHMENT CLUTCH LEVER
"ENGAGED" POSITION

"DISENGAGED®
POSITION

IGNITION
KEY

él-éFéO?TLEJ’CHO KE

TROL. LEVER PARKING
BRAKE
"ENGAGED"

POSITION

GEAR-
SHIFT
LEVER

“BRAKE"

FOSITION
CLUTCH/BRAKE PEDAL PARKING BRAKE
"DRIVE" POSITION “DISENGAGED" POSITION

FIG.7

STOPPING (See Fig. 7)
MOWER BLADES -

* Move attachment clutch lever to "DISENGAGED" po-
sition.

GROUND DRIVE - .

*  Depress clutch/brake pedal into full "/BRAKE" position.
* Move gearshift leverto "NEUTRAL" position.
ENGINE -

= Move throttle control to "SLOW" position.

NOTE: Failure to move throttle control to "SLOW" position
and allowing engine to idle before stopping may cause
engine to "backfire”.

= Turn ignition key to "OFF" position and remove key.
Always remove key when leaving vehicle to prevent
unauthorized use.

» Never use choke to stop engine.

NOTE: Under certain conditions when unit is standing idle
with the engine running, hot engine exhaust gases may
cause "browning"” of grass. To eliminate this possibility,
always stop engine when stopping unit on grass areas.

CAUTION: Alwaysstop unitcompletely,
as described above, hefore leaving the
operator's position; fo emply grass
catcher, etc.

TO USE THROTTLE CONTROL (See Fig. 7)
Always operate engine at full throttle.

+  Operating engine at less than full throttle reduces the
battery charging rate.

+  Full throtile offers the best bagging and mower per-
formance.

TO MOVE FORWARD AND BACKWARD (See
Fig. 6)

The direction and speed of movement is conirolled by the
gearshift lever.

o Start tractor with cluteh/brake pedal depressed and
gearshift lever in "NEUTRAL" position.

*  Move gearshift lever to desired position.
+  Slowly release clulch/brake pedal to start movement.

IMPORTANT: BRING TRACTORTO A COMPLETE 8TOP
BEFOHRE SHIFTING OR CHANGING GEARS. FAILURE
TODO SO WILL SHORTEN THE USEFUL LIFE OF YOUR
THRANSAXLE.

TO A?JEJST MOWER CUTTING HEIGHT (See
Fig. 6

The position of the attachment lift lever determines the
cutting height.

«  Grasp liit lever.

+  Press plunger with thumb and move lever 1o desired
position.

The cutting height range is approximately 1-1/210 4". The
heights are measured from the ground to the blade tip with
the engine not running. - These heights are approximate
and may vary depending upon soil conditions, height of
grass and types of grass being mowed.

* The average lawn should be cul to approximately
2-12 inches during the cool season and to over 3
inches during hot months. For healthier and better
looking lawns, mow often and after moderate growth.

»  For best cutting performance, grass over 6 inches in
height should be mowed twice. Make the first cut
relatively high; the second to desired height.



OPERATI

TO OPERATE MOWER (See Fig. 8)

Your unit is equipped with an operator presence sensing
switch. Any attempt by the operator {o leave the seat with
the engine running and the attachment clutch engaged will
shut off the engine.

+  Select desired height of cut.

»  Start mower blades by engaging attachment cluich
control.

+« TOSTOP MOWER BLADES - Disengage attachment
clutch control,

CAUTION: Do not operate the mower
without either the entire yrass catcher,
on mowers so equipped, or the dis-
charge guard in place,

ATTACHMENT CLUTCH LEVER
"DISENGAGED" POSITION ATTACHNENT
L3 3t L;FT §.E'\f
_ NGACED"  Liak POSITION
@ | Low
=/ POSITION
e\ 43

DISCHARGE GUARD

FIG. 8
TO OPERATE ON HILLS

CAUTION: Do not drive up or down
hills with slopes greater than 15° and
do not drive across any slope,

. E{éaﬂse the slowest speed before starting up or down
ifls.

»  Aveid stopping or changing speed on hills.

* If slowing is necessary, move throtile control lever to
slower position.

12

» I stopping is absolutely necessary, push clutch/brake
ed;l quickly to brake position and engage parking
rake.

¢ Move gearshift leverio 1st gear and be sure you have
allowed room for tractor to roll slightly as you restart
movement.

+ Torestart movement, slowly release parking brake and
cluteh/brake pedal.

+  Make all turns slowly.

TO TRANSPORT
* Raise attachment [ift lever to highest position.

+  When pushing or towing your unit, be sure gearshift
lever is in "NEUTRAL" position.

* Do not push or tow unit at more than five (5} MPH.

BEFORE STARTING THE ENGINE

CHECK ENGINE OIL LEVEL (See Fig. 13)

* The engine in your unit has been shipped, from the
tactory, already filled with summer weight oil.

«  Check engine oil with unit on level ground.

*  Remove oil fill dipstick and wipe clean, replace and
screw cap tight, walt for a few seconds, remove and
read ofl level. If necessary, add oil until "FULL" mark
on dipstick is reached. Do not overfill.

«  For cold weather operation you should change oll for
easier starting (see "OIL. VISCOSITY CHART" in the
Customer Responsibilities section of this manual).

« Tochange engine oil, see the Customer Responsibili-
ties section in this manual.

ADD GASOLINE

= Fill fuel tank. Use fresh, clean, regular unleaded
gasoline. {Use of leaded gasoline willincrease carbon
and lead oxide deposits and reduce valve life).

IMPORTANT: WHENOPERATING INTEMPERATURES

BELOW 32°F(0°C), USE FRESH, CLEAN WINTER GRADE

GASOLINE TO HELP INSURE GQOD COLD WEATHER
STARTING.

WARNING: Experience indicates that alcohol blended
fuels {called gasohol or using ethano! or methanol} can
attract moisture which leads to separation and formation of
acids during storage. Acidic gas can damage the fuel
system of an engine while in storage. To avoid engine
problems, the fuel system should be emptied before stor-
age of 30 days or longer. Drain the gas tank, start the
engine and let it run until the fuel lines and carbureter are
empty. Use fresh fuel next season. See Storage Instruc-
tions for additional information. Never use engine or
carburetor cleaner products in the fuel tank or permanent
damage may occur.

CAUTION: Fill to bottom of gas tank
fitller neck. Do notoverfill. Wipe offany
spilled oil or fuel. Do not store, spill or
use gasoline hear an open flame.




OPERATION

TO START ENGINE (See Fig. 7)

When starling engine for the first time or if engine has run
out of fuel, it will take extra cranking time to move fuel from
the tank to the engine.

« Depress the clutch/brake pedal and set the parking
brake.

*  Place gearshift laver in "NEUTRAL" position.
« Move attachment clutch to "DISENGAGED" position.

« Move throttle control lever to "CHOKE" position for
cold engine starl. Forwarm engine start, move throttle
control fo "FAST" position.

* Insertkeyintoignitionandtumkeyclockwiseto "STAHT"
position and release key as soon as engine starts. Do
not run starler continuously for more than fifteen
seconds per minute. If engine does not start after
several attemnpts, move throttle control to "FAST posi-
tion, wait a few minutes and try again.

*  When engine staris, move throttle control to desired
position.

s+ Allow engine to warm up for a few minutes before
engaging drive or attachments.

NOTE: If at a high altitude {above 3000 feet) or in cold
temperalures (below 32° F), the carburetor fue!l mixture
may need tc be adjusted for best engine performance. See
“TO ADJUST CARBURETOR" in the Service and Adjust-
ments section of this manual.

13

MOWING TIPS

+  Tire chains cannot be used when the mower housing
is attached to unit.

Mower should be properly leveled for best mowing
performance. See 'TO LEVEL MOWERHOUSING" in
the Service and Adjustments section of this manual.

Use the runner on the right hand side of mower as a
guide. The blade cuts approximately an inch outside
the runner (See Fig. 8).

The left hand side of mower should be used for trim-
ming.

Drive so that clippings are discharged onto the area
that has been cut. Have the cut area to the right of the
machine. This will result in a more even distribution of
clippings and more uniform cutting.

When mowing large areas, slarl by turning o the right
so that clippings will discharge away from shrubs,
fences, driveways, etc. After one or two rounds, mow
in the opposile direction making left hand turns until
finished (See Fig. 9).

*

*

*

-

-

4

™~

Awﬁ\

—)
=2

j/

Y

FiG. 9

If grass is extremely tall, it should be mowed twice to
reduce load and possible fire hazard from dried clip-
pings. Make first cut relatively high; the second io the
desired height.

Do not mow grass when it is wet. Wet grass will plug
mower and leave undesirable clumps. Allow grassio
dry before mowing.

Always operate engine at full throttle when mowing to
assure better mowing performance and proper dis-
charge of material. Regulate ground speed by select-
ing a low enough gear to give the mower cutling
performance as well as the quality of cut desired.

When operating attachments, select a ground speed
that will suit the terrain and give best performance of
the attachment being used.

L]

L 4

]



MAINTENANCE SCHEDULE
FILL IN DATES

AS YOU COMPLETE

REGULAR SERVICE

Check Brake Operation

Check Tire Pressure

Chaeck for Loose Fasteners

Shampen/Replace Mower Blades

Lubricetion Chart

Check Battery Level/Recharge

Clean Battery and Terminals

Do~-QP» -

Check Transmission Cooling

Adiust Blade Belt(s) Tension

Vs

Adjust Motion Drive Belt(s) Tension

s

Check Engine Ol Level v v

Change Engine Oll (74

Clean Air Filter

R R

Clean Air Screen

inspect Muffler/Spark Arrester

Replace O Filter {If equipped)

¥z

MIZ~21Mm

Clean Engine Cooling Fins

v

Raplace Spark Plug

v |V

Replace Alr Filter Paper Cartridge

Replace Fuel Filter

v
v

1 - Change more often when operating under & heavy load of In high amblent temperatures

2 - Service more oflen when operating In dirty or dusly condiiions

GENERAL RECOMMENDATIONS

The warranty on this tractor does not cover items that have
been subjected o operator abuse or negligence. To
receive fullvalue fromthe warranty, operator must maintain
tractor as instructed in this manual.

Some adjustments will need 1o be made periodically to
properly maintain your tractor.

All adjustments in the Service and Adjustments section of
this manual should be checked at least once each season.

*  Once a year you should replace the spark plug, clean
or replace air filter, and check blades and bells for
wear. A new spark plug and clean air filter assure
proper air-fuel mixture and help your engine run better

- and fast longer.

BEFORE EACH USE
+  Check engine oil level.
+  Check brake operation.

*  Check tire pressure.
= Check for loose fasteners.

@ - i equipped with oli filter, change off every 50 hours.,
4 « Replace blades more oftan when mowing in sandy soll.
& - i aquippad with adjustable system.

LUBRICATION CHART

(2) SPINDLE ZERK —— r"*j 1~ SPINDLE ZERK (3)

@ FRONT WHEEL
BEARING ZERK

FRONT WHEEL @)
BEARING ZERK

ko
STLEIVLLIIUTIT

ENGINE B)

() ATTACHMENT
CLUTGH
PIVOT(S)

L

() SAE 30 OR 10W30 MOTOR OIL AP« SG
(2) GENERAL PURPOSE GREASE
(3 REFER TO CUSTOMER RESPONSIBILITIES “ENGINE” SECTION

IMPORTANT: DO NOT OilL OR GREASE THE PIVOT POINTS
WHICH HAVE SPECIAL NYLON BEARINGS. VISCOUS LUBRI-
CANTS WILL ATTRACT DUST AND BIRT THAT WILL SHORTEN
THE LIFE OF THE SELF-LUBRICATING BEARINGS. IF YOU
FEEL THEY MUST BE LUBRICATED, USE QNLY A DRY, POW-
DERED GRAPHITE TYPE LUBRICANT SPARINGLY.

14



CUSTOMER RESPONSIBILITIES

- TRACTOR

Always observe safety rules when performing any mainte-
nance.

BRAKE OPERATION

If unit requires more than six (6} feet stopping distance at
high speed in highest gear, than brake must be adjusted.
(See "TO ADJUST BRAKE" in Service and Adjusiments
section of this manual).

TIRES

« Maintain proper air pressure in all tires (See "PROD-
UCT SPECIFICATIONS" on page 3 of this manual).

* Keepfiresfree of gasoline, oll, orinsect control chemi-
cals which can harm rubber.

* Avoid stumps, stones, deep ruts, sharp objects and
other hazards that may cause tire damage.

BLADE CARE

For best results mower blades must be kept sharp. Re-
place bent or damaged blades.

BLADE REMOVAL (See Fig. 10)

¢ Raise mower fo highest position to allow access to
blades.

»  Remove hex bolt, lock washer and flat washer secur-
ing blade.

* Install new or resharpened blade with trailing edge up
towards deck as shown.

= Reassemble hax bolt, lock washer and fat washer in
exact order as shown.

*  Tighten bolt securely (30-35 Ft. Lbs. torque).

IMPORTANT: BLADE BOLT IS GRADE 8 HEAT
TREATED,

NOTE: We do not recommend sharpening blade - but if
you do, be sure the blade is balanced.

MANDREL

(JACKSHAFT)
ASSEMBLY

BLADE

TRAILING
EDGE Uy

FLAT WASHER

LOCK WASHER

\ HEX BOLT (GRADE ay*

*A GRADE 8 HEAT TREATED BOLT CAN BE
IPENTIFIED BY SIX LINES ON THE BOLT HEAD.,

FiG. 10

15 °

TO SHARPEN BLADE (See Fig. 11)

Care should be taken fo keep the blade balanced. An
unbalanced blade will cause excessive vibration and even-
tual darmage to mower and engine.

*  The blade canbe sharpened with afile or on a grinding
wheel. Do not attempt to sharpen while onthe mower.

» Tocheckblade balance, you will need a 5/8" diameter
steet bolt, pin, ora cone balancer. {(When using a cone
balancer, follow the instructions supplied with bal-
ancer).

» Slide biade onto an unthreaded portion of the steel bolt
or pin and hold the bolt or pin paralle! with the ground.
If blade is balanced, it should remain in a horizontal
position. If either end of the blade moves downward,
sharpen the heavy end until the blade is balanced.

NOTE: Do not use a nail for balancing blade. The lobes of
the center hole may appear to be centered, but are not.

FiG. 11
BATTERY (See Fig. 12)

Your unit has a battery charging system which is sufficient
for normal use. However, pericdic charging of the battery
with an automotive charger will extend its life.

*  Acid solution level in each battery cell should be even

withhotioms of ventwells. Add e:mi?/ distilled orirvon free
water if necessary. Do not overdill.

CUT AWAY VIEW __~VENT CAP
; - . VENT
WELL
r‘;’;‘ BATTERY
5 CELL ACID
1L LEVEL
FlIG. 12
+ Keep batltery and terminals clean.
e Keep battery bolts tight.
. Keeﬁ ventcapstightand small vent holes in caps open.
» Recharge at 6 amperes for 1 hour.

TO CLEAN BATTERY AND TERMINALS -

Corrosion and dirt on the battery and terminals can cause

the battery to "leak" power.

*  Open battery box door,

»  Disconnect BLACK battery cable first then RED bat-
tery cable and remove battery from tractor.

*  Wash battery with solution of four tablespoons of
baking sodato one gallon of water. Be carefulnotto get
the soda solution into the cells.

* Rinse the battery with plain water and dry.

= Cleanterminals and battery cable ends with wire brush
until bright.

= Coat terminals with grease or petroleum jelly.

Reinstall battery (See "INSTALL BATTERY" in the

Assembly section of this manual).




CUSTC

ER RESPONSIBILITIES

V-BELTS

Check V-belts for deterioration and wear after 100 hours
and replace if necessary. The belts are not adjustable.
Replace belts if they begin to slip from wear.
TRANSAXLE COOLING

Keep transaxle free from build-up of dirt and chaff which
can restrict cooling.

ENGINE

LUBRICATION

Only use high quality detergent oil rated with AP] service
classification SG. Select the off's SAE viscosity grade
according to your expected operating temperature.

SAE VISCOSITY GRADES

8o* 100°

F
40°

M

°F « 900 a2 40
L) i € T 1 1 ¥
¢ -go 204 -1g° [ 10° 20 feiend
TEMPERATURE RANGE ANTICIPATED BEFORE NEXT Ol CHANGE

NOTE: Although multi-viscosity oils (W30, 10W30, etc.)
improve starting in cold weather, these multi-viscosity oils
will result in increased oil consumption when used aboe
32°C. Checkyour engine oif level more frequently to avoid
possible engine damage from running low on oil.

Change the oil after the first two hours of operation and
every 25 hours thereafter or at least once a year if the
tractor is not used for 25 hours in one year.

Check the crankcase oil level before starting the engine
and after each eight (8) hours of continuous tise. Tighten
!0“ ﬁlEi cap/dipstick securely each time you check the oil
evel.

TO CHANGE ENGINE OIL (See Fig. 13)

Determine temperature range expected before oil change.
All oil must meet AP! service classification SG.

+ Be sure vehicle is on level surface.
*  Qil wilt drain more freely when warm.
+  Caich oil in a suitable container,

*  Remove oil fill dipstick. Be careful not to allow dirt to
enter the engine when changing oil.

*  Remove drain plug.

*+  After oil has drained completely, replace oil drain piug
_and tighten securely.

~+ Refil engine with oil through oil fill dipstick tube. Pour

slowly. Do not overfill. For approximate capacity see
Product Specifications on page 3 of this manual.

* Use gauge onoilfill dipstickfor checking level. Be sure
dipstick cap is tightened secu rely for accurate reading.
Keep oil at "FULL" line on dipstick.

OlL FiLL
CAP/DIPSTICK

FIG. 13

AIR FILTER (See Fig. 14)

Your engine will not run properly using a dirly air filter.
Cleanthe foam pre-cleaner element after every 25 hours of
operation or every season. Service paper cariridge every
100 hours or every season, whichever ocours first.

Service air cleaner more often under dusty conditions.
*  Remove knobls) and cover.

TO SERVICE PRE-CLEANER

»  Slide foam pre-cleaner off cartridge.

o Wash it in liquid detergent and water.

¢ Squeeze it dry in a clean cloth.

* Saturate it in engine oil. Wrap it in clean, absorbent
cloth and squeeze o remove excess oil.

* Heinstall pre-cleaner over cartridge.

* Reinstall cover and secure with knob(s).
TO SERVICE CARTRIDGE

*  Hemove cartridge nut.

* Remove cartridge and clean by tapping gently on flat
surface.

= lIfverydirty, replace or wash in a nonsudsing detergent
and warm water solution. Rinse thoroughly with water
from inside out until water runs clear. Let cartridge dry
thoroughly before using.

* Reinstall cartridge, nut, precleaner, cover and secure
with knob(s).

IMPORTANT: PETROLEUM SOLVENTS, SUCH AS
KEROSENE, ARE NOT TO BE USED TO CLEAN THE
CARTRIDGE. THEY MAY CAUSE DETERIORATION OF
THE CARTRIDGE. DO NOT OIL CARTRIDGE. DO NOT
USE_PRESSURIZED AIR TO CLEAN OR DRY

- CARTRIDGE.

16



CUSTOMER RESPONSIB

ILITIES

COVER ..»--—m—-‘li*b
KNOB I
CAFSTREDGE
COVER ?/
|
FOAM PAPER
ﬁ c
PRE-CLEANER ARTRIDGE
AIR CLEANER BASE

FIG. 14

AIR SCREEN (See Fig. 15)

The engine air screen must be kept free of dirt and chalfto
prevent engine damage from overheating. Clean with a
wire brush or compressed air to remove dirt and stubborn
dried gum fibers.

ENGINE COOLING FINS (See Fig. 15)

Remove any dust, dift or olf from engine cooling fins to
prevent engine damage from overheating.

»  Remove oil fill dipstick and cover opening to prevent
eniry of dirt.

*  Remove screws from blower housing and Iift housing
off engine.

* Remove the screws securing the starter housing and
lift housing off engine.

*  Use compressed air or stiff bristle brush fo thoroughly
clean engine cooling fins.

* Toreassemble, reverse above procedure.

SCREWS BLOWER HOUSING

SCREWS

SCREWS

STARTER
HOUSING

OIL FILL
oPsticK

ENGINE COOLING FINS

FIG. i5

17

MUFFLER

Inspect and replace corroded muffler and sparkarrester (if
equipped) as it could create a fire hazard and/or damage.

SPARK PLUGS

Replace spark plugs at the beginning of each mowing
season ot after every 100 hours of use, whichever comes
firat, Sgark plug ty;:ze and gap setting is shown in "PROD-
UCT SPECIFICATIONS" on page 3 of this manual.

IN-LINE FUEL FILTER (See Fig. 16)

Fuelfilter should be replaced once each season. Hiuelfilter
becomes clogged, obstructing fuel flow to carburetor, re-
placement is required.

*  With engine cool, remove filter and plug fuel line
sections.

»  Place new fuel filter in position in fuel line.

« Be sure there are no fuel line leaks and clamps are
properly positioned.

+  Immediately wipe up any spilled gasoline.

——— b =1
FILTER
CLAMP CLAMP
FIG. 16
CLEANING
» Clean engine, battery, seat, finish, etc. of all foreign
matter.

. K;‘.eep finished surfaces and wheels free of all gasoline,
oil, etc.

« Protect painted surfaces with autornotive type wax.
We do not recommend using a garden hose to clean your
unit unless the electrical system, muffler, air filter and

carburetor are covered to keep water out. Water in engine
can result in a shortened engine life.



SERVICE AND ADJUSTMENTS

plug.

CAUTION: BEFORE PERFORMING ANY SERVICE OR ADJUSTMENTS:

+ Depress clutch/brake pedal fully and set parking brake.
- Place gearshift lever In "NEUTRAL" position.

+ Place attachment ciutch in "DISENGAGED" paosition,

«  Turn ignition key "OFF" and remove key,
« Make sure the blades and all moving parts have completely stopped.

» Disconnectspark plug wire from spark plug and place wire where it cannot come in contact with

TO REMOVE MOWER (See Fig. 17)
Mower will be easierto remove fromthe right side oftractor,
*  Place attachment clutch in "DISENGAGED" position.

+  Move attachment lift leverforward to lowermowertoits
lowest position.

+  Roll belt off engine pulley.

+  Disconnect clutch rod from clutch lever by removing
retainer spring. '

+ Disconnect anti-sway bar from chassis bracket by
removing retainer spring.

+  Disconnect suspension arms from rear deck brackets
by removing retainer springs.

« Disconnect front links from deck by removing retainer
springs.

* Halse lift lever to raise suspension arms. Slide mower
out from under tractor.

IMPORTANT: IFANATTACHMENT OTHER THAN THE
MOWER 18 TO BE MOUNTED TO THE TRACTOR, THE
R.H.AND L.H, SUSPENSION ARMS MUST BE REMOVED
FROM TRACTOR.

TO INSTALL MOWER (See Fig. 17)

*  Raise attachment lift lever to its highest position.

+  Slide mowerunder tractorwith discharge guard to right
side of tractor.

*  Lower ift lever o its lowest position.
» Install mower in reverse order of removal instructions.

18

CLUTCH LEVER

RETAINER
SPRING

ENGINE

ARMS
PULLEY

RETAINER
SPRINGS
_ (BOTH SIDES)

RETAINER
SPRING

ANTLEWAY BAR RETAINER

SPRINGS
(BOTH SIDES)

FIG. 17




VICE AND ADJUSTI

TO LEVEL MOWER HOUSING

Adjust the mower while tractor is parked on level ground or
driveway. Make sure fires are properly inflated (See
“PRODUCT SPECIFICATIONS" on page 3). i tires are
over or under inflated, you will not properly adjust your
mower.

SIDE-TO-SIDE ADJUSTMENT {See Figs. 18 and 19)

You will need two (2) standard 2 x 4 short pieces of wood
o make the following adjustment. Similar blocks measur-
ing 1-1/2" thick may also be used.

* Raise mower with attachment lift control to allow two
{2) 1-1/2" thick blocks to be placed under rear edge of
mower.

*  Place one block directly behind the left mandrel. Place
the remaining black under the stamped ridge on the
right rear edge of mower deck.

« Lower mower deck to its lowest height of cut position
(See *TO ADJUST MOWER CUTTING HEIGHT” in
Operation section of this manual).

«  Onbothsides oftractor, loosen, butdo notremove, the
fasteners securing the adjusiable pivotl brackets to
frame. Both brackets must be loose enough to move
fresly.

«  Pull down firmly on suspension arm 10 remove any
slack in pivot bracket and hold while tightening rear
fastener first {o secure. Tighten remaining fastener.

+  Hepeal procedure on other side of tractor.
« Haise mower with attachment lift control and remove
blocks from under mower.

PLACE TWO (2) 1-1/2" THICK BLOCKS UNDER REAR EDGE OF
DECK (Use wood 2 x 4's or equiv.)

DIRECTLY
BEHIND
MANDREL

UNDER
STAMPED
RIDGE

MOWER MUST BE IN LOWEST HEIGHT OF CUT POSITION
FiG. 18

ADJUSTABLE PIVOT BRACKET
FASTENERS

SUSPENSION ARM

FASTENER FIRST

PULL DOWN AND
. TIGHTEN REAR

FIG. 19 19

FRONT-TO-BACK ADJUSTMENT (See Figs. 20 and 21)

IMPORTANT: DECKMUST BE LEVEL SIDE-TQ-SIDE . IF
THE FOLLOWING FRONT-TO-BACK ADJUSTMENT 15
NECESSARY, BE SURE TO ADJUST BOTH FRONT LINKE
g%{éﬂLLY 80 MOWER WILL STAY LEVEL SIDE-TO-

To obtain the best cutting results, the mower housing
should be adjusted so that the frontis approximately 1/4"to
3/4" lower than the rear when the mower is in its highest
position.

Check adjustment on right side of tractor. Measure dis-
tance "D directly in front and behind the mandrel at bottom
edge of mower housing as shown.

« Before making any necessary adjustments, check that
both front links are equal in length. Both links should
be approximately 10-3/8".

= |f links are not equal in length, adjust one link to same
length as other link.

= Tojower front of mower loosen nut "E" on both front
links an equal number of turmns.

+«  When distance "D" is 1/4" to 3/4" lower at front than
rear, tighten nuts "F" against trunnion on both front
jinks.

*  Toraise frontofmower, loosen nut"F" from trunnionon
both front links. Tighten nut "E" on both front links an
equal nurnber of urns.

*  When distance "D" is 1/4" to 3/4" lower at front than
rear, tighten nut*F" against trunnion on both front links.

*  Recheck side-to-side adjustment.

s mf MANDREL

{;

g

\)?« C\I\ \
G G’}.f M
FiG. 20

BOTH FROﬁ LINKS MUST BE EQUAL IN LENGYTH

oo N
=N .
"

Nu*{ nEn

NUT s =

FRONT LINKS TRUNNION
FIG. 21




SERVICE AND ADJUSTMENTS

TO REPLACE MOWER BLADE DRIVE BELT
(See Fig. 22)

The mower blade drive belt may be replaced without tools.
Park the tractor on level surface. Engage parking brake.

BELT REMOVAL -
« Place attachment clutch in "DISENGAGED" position.

« Move attachment lift lever forward to lower mowertoits
lowest position.

*  Roli belt off engine pulley.

«  Work belt off both mandre! pulleys and idler pulleys.
*  Pull belt away from mower.

BELT INSTALLATION -

+ Install new belt in reverse order of removal.

WITH PARKING BRAKE "ENGAGED"

“'Ef [}

NUT "A*"

JAM NUT

OPERATING

+  Makesurebeltis inall pulley grooves and inside all belt ARM
guides.
ENGINE PULLEY FiG. 23
MANDREL IDLER .
PULLEY PULLEYS TO REPLACE MOTION DRIVE BELT (See Fig.

MANDREL
PULLEY

FiGi, 22
TO ADJUST BRAKE (See Fig. 23)

+

Your unit is equipped with an adjustable brake system
which is mounted on the right side of the transaxie.

If unit requires more than six (6} feet stopping distance at
high speed in highest gear, then brake must be adjusted.

*  Depressclutch/brake pedal and engage parking brake.

*  Measure distance between brake operating arm and
nut *A" on brake rod.

+ If distance Is other than 1-1/2", disengage parking
brake, loosen jam nut and turn nut "A* until distance
becomes 1-1/2". Retighten jam nut against nut "A".

+ Engage parking brake and recheck distance.

+ Road test unit for proper stopping distance as stated
above. Readjust if necessary. If stopping distance is
still greater than six (6) feet in highest gear, further
maintenance is necessary. Contact your hearest au-
thorized service center.

20

24)

Park the tractor on level surface. Engage parking brake.
For assistance, there is a belt installation guide decal on
bottomn side of left footrest.

+  Remove mower (See "TO REMOVE MOWER" in this
section of this manual.)

*  Remove upper belt keeper.
+  Remove belt from stationary idier and clutching idler.

+  Pull belt slack toward rear of tractor. Remove belt
upwards from transaxie pulley by deflecting belt keep-
ers.

+  Pullbelttoward front of tractor and remove downwards
from around engine pulley.

+ Instali new belt by reversing above procedure.

IMPORTANT: MAKE SURE UPPER BELT KEEPER IS
POSITIONED PROPERLY BETWEEN LOCATOR TABS.
ENGINE =
PULLEY |- LocaToR
CLUTCHING ~—.] TABS
IDLER
iz
STATIONARY =[]
IDLER
St
TRANSAXLE
PULLEY \ :

FIG. 24



SERVICE AND ADJUSTI

IENTS

TO ADJUST STEERING WHEEL ALIGNMENT

If steering wheel crossbars are not horizontal (left to right)
when wheels are positioned straight forward, remove steer-
ing wheel and reassemble perinstructions inthe Assembly
section of this manual.

FRONT WHEEL TOE-IN/CAMBER

The front wheel toe-in and camber are not adjustable on
yourtractor. lf damage has occured to affect the front wheel
toe-in or camber, contact your nearest authorized service
center.

“E“C; REMOVE WHEEL FOR REPAIRS (See Fig.
25
+ Block up axle securely.

+ Remove axlecover, retaining ringand washers toallow
wheel removal {rear wheel contains a square key - Do
not lose).

+  Repalr tire and reassemble.

»  Onrear wheels only: align grooves in rear wheel hub
and axle. Insert square key.

» Heplace washers and snap retaining ring securely in
axle groove.

*  Heplace axle cover.

WASHERS
RETAINING
RING

AXLE COVER

:SQUAHE KEY

(REAR WHEEL ONLY)

FiG. 25

21

TO START ENGINE WiTH A WEAK BATTERY
{See Fig. 26)

CAUTION: Lead-scid batieries gener-
ateexplosive gases, Keepsparks, flame
and smoking materials away from bat-
teries. Always wear eye protection
when around batteries,

If your baltery is too weak 1o stari the engine, it should be
recharged. if "jumper cables" are used for emergency
starting, follow this procedure:

IMPORTANT: YOUR UNIT IS EQUIPPED WITH A 12
VOLT NEGATIVE GROUNDED SYSTEM. THE OTHER
VEHICLE MUST ALSO BE A 12 VOLT NEGATIVE
GROUNDED SYSTEM. DO NOT USE YOUR TRACTOR
BATTERY TO START OTHER VEHICLES.

TO ATTACH JUMPER CABLES -

»  Connect each end of the RED cable to the POSITIVE
(+) terminal of each battery, taking care not to short
against chassis.

¢ Connect one end of the BLACK cable to the NEGA-
TIVE (-} terminal of fully charged battery.

¢ Connect the other end of the BLACK cable to a good
CHASSIS GROUND, away fromfueltank and battery.

TO REMOVE CABLES, REVERSE ORDER -

= BLACK cable first from chassis and then from the fully
charged battery.

«  RED cable last from both batteries.
NEGATIVE TERMINAL

7

POSITIVE TERMINAL

CHASSIS —1

— ]
‘ ~=~ CABLES

e CHARGED
BATTERY

POSITIVE TERMIMAL NEGATIVE TERMINAL

FIG. 26



SERVICE AND

ADJUSTMENTS

TO REPLACE FUSE

Heplace with 30 amp automotive-type plug-in fuse. The
fuse holder is located in the engine compartment, directly
in front of the dash.

TO REPLACE HEADLIGHT BULB
»  Raise hood.

. F“L}EEE buib holder out of the hole in the backside of the
grill.

+ Replace bulb in holdef and push bulb holder secursly
hack into the hole in the backside of the griil.

+ Close hood.

INTERLOCKS AND RELAYS

Loose or damaged wiring may cause your tractor to run
poorly, stop running or prevent it from starting.

«  Checkwiring. See electrical wiring diagram in Repair
Parts section of this manual.

22

TO REMOVE HOOD AND GRILL. (See Fig. 27)
+  Raise hood,
+  Unsnap headlight wire conneclor.

« Stand In front of tractor. Grasp hood at sides, tilt
farward and Hit off of tractor,

+ To reinstall, slide hood pivot bracksts into slots in
frame.

* Reconnect headlight wire connector and close hood.

HEADLIGHT
WIRE

. CONNECTOR

M




SE

VICE AND ADJUSTMENTS

ENGINE

TO ADJUST THROTTLE CONTROL CABLE
(See Fig. 28)

The throtile control has been preset at the factory and
adjustment should not be necessary. Check adjusimentas
described below before loosening cable. If adjustment is
necessary, proceed as follows:

+«  With engine not running, move throttle control lever
from "SLOW" to "CHOKE" position. Slowly move lever
from "CHOKE" to "FAST" position.

+ Checkthat holes "A" in governor controliever and hole
in governor plate line-up. I holes "A" are not aligned,
loosen clamp screw and move throttle cable until holes
are aligned. Tighten clamp screw securely,

GOVERNOR
CONTROL LEVER

GOVERNOR
CONTROL PLATE

HOLES "A" CLARMP THROTTLE
SCREW CABLE
FIG. 28

TO ADJUST CARBURETOR (See Fig. 29)

The carburetor has been preset at the factory and adjust-
ment should not be necessary. However, minor adjust-
ment may be required to compensate fordifferences infuei,
temperature, altitude or load. If the carburetor does need
adjustment, proceed as follows:

In general, turnig idie mixture valve in (clockwise) de-
creases the supply of fuelto the engine giving a leanerfuel/
air mixture. Turning the idle mixture valve out (counter-
clockwise) increases the supply of fuel to the engine giving
a richer fuel/air mixture.

IMPORTANT: DAMAGE TO THE NEEDLE VALVE AND

“THE SEAT IN CARBURETOR MAY RESULT IF SCREW IS
TURNED IN TOO TIGHT.

PRELIMINARY SETTING -

¢ Aircleaner assembly must be assernbled to the carbu-
retor when making carburetor adjustments.

»  Be sure the throttle control cable is adjusted properly
(see above),

+  With engine off turn idle mixture valve in (clockwise)
closing it finger tight and then turn out (counterclock-
wise) 1 full turn,

23

FINAL SETTING -

*  Start engine and allow to warm for five minutes. Make
final adjustments with engine running and shifmotion
control lever in "NEUTRAL® position.

*  Move throttle control lever to "SLOW" position. With
finger, rotate and holdthrotile lever againstidie speed
screw. Tum idle speed screw fo altain 1750 RPM.

«  While still holding throttle lever against idle speed
serew, turn idle mixture valve in (clockwise) until en-
gine beginstodie andthen turn out {counterclockwise)
untif engine runs rough, Turn valve to a point midway
between those two positions. Release throttle lever.

AGCCELERATION TEST -

*  Move throttle control lever from "SLOW" to "FAST"
position. If engine hesitates or dies, turn idle mixture
valve out (counterclockwise) 1/8turn. Repeattest and
continue to adjust, if necessary, until engine acceler-
ates smoothly.

High speed stop is factory adjusted. Do not adjust -
damage may result.

HAPORTANT: NEVER TAMPER WITH THE ENGINE
GOVERNOR, WHICH IS FACTORY SET FOR PROPER
ENGINE SPEED. OVERSPEEDING THE ENGINE ABOVE
THE FACTORY HIGH SPEED SETTING CAN BE
DANGEROUS. IF YOU THINK THE ENGINE-GOVERNED
HIGH SPEED NEEDS ADJUSTING, CONTACT YOUR
NEAREST AUTHORIZED SERVICE CENTER, WHICH HAS
PROPER EQUIPMENT AND EXPERIENCE TO MAKE ANY
NEGESSARY ADJUSTMENTS.

e

THROTTLE IDLE SPEED
LEVER \ SCREW
~
|
7 7, B h {

v (e

IDLE MIXTURE
VALVE

FiG. 29



STORAGE

Immediately prepare your tractor for storage at the end of
the season or if the tractor will not be used for 30 days or
more.

CAUTION: Never storethe tractor with
gasoline in the tank inside a building
where fumes may reach an open flame
or spark. Allow the engine to cool
before storing in any enclosure,

TRACTOR

Remove mower from tractor for winter storage. When
mower is to be stored for a period of time, clean it thor-
oughly, remove all di, grease, leaves, etc. Store in a
clean, dry area.

»  Cleanentire tractor (See “CLEANING" inthe Customer
Responsibilities section of this manual).

= Inspect and replace belts, if necessary (See belt re-
placement instructions in the Service and Adjustments
section of this manual).

* Lubricate as shown in the Customer Responsibilities
section of this manual.

* Be sure that all nuts, bolts and screws are securely
fastened. Inspect moving parts for damage, breakage
and wear. Replace if necessary.

e Touch up all rusted or chipped paint surfaces; sand
lightly before painting.

BATTERY
»  Fully charge the battery for storage.

= After a period of time in storage, battery may require
recharging.

o To help prevent corrosion and power leakage during
long periods of storage, battery cables should be
disconnected and battery cleaned thoroughly (see*TO
CLEAN BATTERY AND TERMINALS" in the Cus-
tomer Responsibilities section of this manuat).

=  After cleaning, leave cables disconnected and place
cables \?fhere they cannot come in contact with battery
terminals.

* Be sure battery drain tube is securely attached.

= If battery is removed from tractor for storage, do not
store battery directly on concrete or damp surfaces.

24

ENGINE
FUEL SYSTEM
IMPORTANT: IT IS IMPORTANT TO PREVENT GUM

DEPOSITS FROM FORMING IN ESSENTIAL FUEL
SYSTEM PARTS SUCH AS CARBURETOR, FUEL FILTER,
FUEL HOSE, OR TANK DURING STORAGE. ALSO,
EXPERIENCE INDICATES THAT ALCOHOL BLENDED
FUELS (CALLED GASOHOL OR USING ETHANOL OR
METHANOL) CAN ATTRACT MOISTURE WHICH LEADS
TO SEPARATION AND FORMATION OF ACIDS DURING
STORAGE. ACIDIC GAS CAN DAMAGE THE FUEL
SYSTEM OF AN ENGINE WHILE IN STORAGE.

¢ Drain the fuel tank.

= Start the engine and let it run until the fuel lines and
carburetor are empty.

* Neveruse engine or carburetor cleaner products inthe
fuel fank or permanent damage may occur.

o Use fresh fuel next season.

NOTE: Fuel stabilizer is an acceptable aliernative in
minimizing the formation of fuel gum deposits during stor-
age. Add stabilizer to gasoline in fuel tank or storage
container, Always follow the mix ratio found on stabilizer
container. Run engine at least 10 minutes after adding
stabilizer to allow the stabilizer to reach the carburetor. Do
not drain the gas tank and carburetor if using fuel stabilizer.

ENGINE OIL

Drain oil {(with engine warm) and replace with clean engine
oil. (See "ENGINE" in the Customer Responsibilities
section of this manual).

CYLINDERS

o Remove spark plug(s).

*  Pour one ounce of oil through spark plug hole(s) into
cylinder(s).

*  Tumignitionkeyto "“START" position fora few seconds
1o distribute cil.

*  Replace with new spark plug(s).

OTHER

Do not store gasoline from one season fo another.

*  Replace your gasoiihe can if your can starts to rust,
Rust and/or dirt in your gasoline will cause problems,

= If possible, store your tractor indoors and cover it to
give protection from dust and dirt.

=_. Coveryour tractor with a suitable protective cover that.
does not retain moisture. Do not use plastic, Plastic
cannot breathe which allows condensation to form and
will cause your tractor to rust.

IMPORTANT: NEVER COVER TRACTOR WHILE ENGINE
AND EXHAUST AREAS ARE STILL WARM.



TROUBLESHOOTING POINTS

PROBLEM CAUSE CORRECTION
Will not start 1. Qutof fuel. 1. Fili fusl tank.
2. Engine not *CHOKED” properly. 2. Sae "TO START ENGINE” in Operation section.
3. Engine floodad. 3. Wait several minutes before attempting to start.
4. Badspark plug 4. Fesplace spark plug.
5. Diny airflter, 5. Clean/rapiace air filtar.
6. Dirly fusl filter. 8. HReplace fusl filter.
7. Waterin fuel. 7. Drain fusl lank and carburetor, refill tank with fresh
gascline and replace fuel filter.
8. Loose or damaged wiring. 8. Check all wiring.
g Carburetor out of adjustment. 8. Contact Sears Service Center/Depariment,
10. Engine valves out of adjustment. 10.  Gontact Sears Setvice Center/Department.
Hard to start 1. Dirly air filter, 1. Cleanfreplace air filler.
2. Bad spark plug. 2. Hoplace spark plug.
3. Weakor dead battery. 8. Recharge or raplace battery.
4. Dirty fusl filter. 4. Replace fusl filter.
5. Stale or dirty fuel. 8. Drain fuel tank and refill with frash gasoline,
6. Loose or damaged wirlng. 6. Cheol all wiring,
7. Carburateroul of adjustment. 7. Contact Sears Service Center/Department.
8. Engine valves out of adjustment. 8. Contact Sears Service Center/Department.
Engine will not turn over 1. Clutch/brake pedal not depressed. 1. Depress clutch/brake pedal.
2. Attachment cluteh is engaged. 2. Disengage attachment clutch.
3. Weak ordead battery, 3. Recharge or replace battery.
4. Blown fuse. 4. Repiace fuse.
5, Corroded batlery tenninals. 5. Clean battery lerminals.
6. Louse or damaged wiring. 6. Checkall wirng.
7. Faulty ignition swilch, 7. Checl/replace ignition swilch.
8. Faulty solenoid or starter. 8. Checl/replace solenoid or starler.
g Faully operator presence switch{es}, 4. Contact Sears Sewvice Center/Department.
Engine cllcks butwillnot§ 1. Weak ordead battery. 1. Recharge or replacs battery.
start 2. Coroded battery terminals. 2. Clean batiery terminale,
8, lLoose or damaged wiring. 4. Cheok all wiing.
4. Faully solencid or starter. 4. Checkireplace solenoid or startar,
Loss of power 1. Cuiling oo much grasatoo fast, 1. 8etin ‘Higher Cul” pusilionfraduce speed.
2. Throtte in *CHOKE" position. 2. Adjust throttle control,
3. Bulld-up of grass, leaves and trash under mower, 3. Clean underside of mower housing.
4. Ditly air filter, 4. Clean/raplace air filter.
5, Lowoil level/dinty ofl. 8. Check oil levelichangs ol
6. Faully spark plug. 6. Clean and regap or change spark plug.
7. Dirty fuel filter. 7. Heplace fus! fiter.
8. Stale or dirly fuel. 8. Drain fuel tank and refill with fresh gascline.
9. Waterin fuel, 9. Drain fuel tank and carburetor, refilt tank with fresh
gascline and replace fus! fillar.
10.  Spark plug wirs loose. 10.  Connectand tighten spark plug wire.
11.  Dirty engine air screen/ing. t1.  Clean engine air screen/fins.
12, Dirlylclogged muffler, 12, Clean/raplace mufflar,
13. Loose or damaged witing. 13. Check alf wiring.
14.  Carburetor out of adjusiment. 14. Conigct Sears Servics Center/Depariment.
18  Engine valves out of adjustment. 15. Contact Sears Service Center/Deparimant,
Excessive vibration 1. Wom, bent or laose blade. 1. Heplace blade. Tighten bladp bolt.
2. Bentblade mandrel, 2. FReplace blade mandrel,
3. Loose/damaged pari(s). 3. Tighten loose part(s). Replace damaged parts.

25




T

ILESHOOTING PC

PROBLEM

CAUSE

CORRECTION

Engine contirives to run
when operater leaves seat
with attachment clutch
engaged

1.

Faully operator-safety prasence control systam.

A Check wiring, switches and connestions. If not

corrected, conlact Sears Service Center/Department.

Foor cut - unaven i. Wom, bentorloose blads. 1. Replace blade. Tighten blads bolt.
2. Mower deck not level. 2. Level mower deck.
3. Buildup of grass, leaves, and trash under mower. 3. Clean underside of mower housing,
4. Bent blade mandrel. * 4. Feplace blads mandrel.
5. Clogged mower deck vent holes from buildup of 8, Clean around mandrels o open vent holes.
grass, leaves, and trash atound mandrels.
Mower blades will not 1. Chbstruction in clutch mechanism. 1. Remove obstruction,
rotate 2. Wom/damaged mower drive bell. 2. HReplace mower drive belt.
3. Frozen idler pulley. 3. Replace idler pulley.
4. Frozen Hade mandrel. 4. Replace blads mandrel.
Poor grass discharge 1. Engine speed too slow. 1. Place throttle control in “FAST" position.
2. Travel speed loo fast 2, Shiftto slower speed,
3. Welgrass. 3. Allow grass o dry before mowing.
4. Mower deck not level, 4. Lavel mower deck. )
5. Lowiuneven lire air pressure. & Chack tires for proper air pressure,
8. Wom, bent or loose blade. €. Heplace/shapen blade. Tighlen blads bolt,
7. Buildup of grass, leaves and trash tunder mower, 7. Clean underside of mower housing.
8. Mowerdrive belt wormn. 8. Replace mower dive bell.
8, Blades improperdy instalied. 9. Heinsiall blades sharp edge down,
10, Improper blades used. 10.  Heplace with blades lsled in this manual,
t1.  Clogged mower deck vent holes from bulldup of 11, Clean around mandrels lo open vent holes.
grass, leaves, and trash around mandrals,
Headlight{s} not working 1. Swilch is "OFF". 1. Tum switch "ON,
(if so equipped) 2. Bulb{s) bumed out. 2. Beplace bulb(s).
8. Faulty light switeh. 3. Checklreplace light switch.
4. lLoose or damaged wiring. 4. Check wiring and eonnections,
5. Blown fuse. 5. Replace fuse.
Battery will not charge 1. Bad battery celi{s). 1. Feplacs baltery.
2. Poor cable connections. 2. Check/clean alt connections.
3. Faully egulator (if so equipped). 8. Replace regulator.
4. Faulty altlemator. 4. Replace altlemator.

Engine "backfires”
when turning engine
Eil OF‘:!!

Engine throtlle control not set at "SLOW"
position for 30 seconds before stapping engine.

26

Move throftle control to "SLOW" position and allow
to idls for 30 seeonds before stopning engine.



12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

SCHEMATIC
L s
BED BLACK
ollfi]Ie
BATTERY
RED
FUSE 30 AMP.
WHITE
g
B M
BLACK G L
SEAT SWITCH
IGNITION SWITCH (NOT OCCUPIED)
i “““““ A 1
i i ; i
I 5tal T ol
1 H BLACK
77 T o o
\ GROUNDING
BLACK {CLUTCH OFF) CONNECTOR
BLACK ~  IGNITION
] UNIT
RED
ALTERNATOR
JAMPS DO
& 3600 AN 20 VOLTS AC (MIN.}
{BATTERY IN LINE}
NOTE SEE () AN
YOUR TRAGTOR IS EQUIPPED ’\ TERNATOR

WITH A SPECIAL ALTERNATOR
SYSTEM. THE LIGHTS ARE NOT
CONNECTED TO THE BATTERY,

5 AMPS

BUT HAVE THEIR OWN
ELECTRICAL SOURCE.
BECAUSE OF THIS, THE BRIGHT-
IGNITION SWITOH NESS OF THE LIGHTS WILL CEADTIGT AN
POSITION CIRCUIT CHANGE WITH ENGINE SPEED. SWITCH
AT IDLE THE LIGHTS WILL DIM. s
OFF M+ G AS THE ENGINE 1S SPEEDED UP,
ON Bl THE LIGHTS WILL BECOME
START B+5 THEIR BRIGHTEST. WIRING INSULATED CLIPS P

NOTE: if wiring insulated clips were re-
§gﬁ;§§%‘?§§§iﬁ —~—()—— REMQVABLE moved for servicing of unit, they should
Y CONNECTIONS  be replaced to properly secure your wiring.

27

& 11 VOLTS AL @ 3600 APM




REPAIR PARTS

12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

ELECTRICAL

(@

(@

L
(4]

i

QM)

e

28



REPAIR PARTS
12.5 HP42" TRACTOR - - MODEL NUMBER 917.255430

ELECTRICAL
KEY PART KEY PART
NO. NO., DESCRIPTION NO. NO. DESCRIPTION
1 121266X Battery 12 Volt 25 Amp 21 121305X Switch Plunger Nc Gray
2 STD365402 * Switch Ign 5 Term Wo/wash/nut 22 121264X Caps Battery 25/30 Amp
3 f24211X Nut Ignition 23 74760412 Bolt Hex Hd 1/4-20unc X 3/4
4 132017 Harness Ign Bs Dash Headlights 24 STD551025 * Washer 9/32 X5/8 X 16 Ga
5 4207J Cable Ground 6ga 12"black 25 STD851125 * Washer Lock Hvy Helical 1/4
6 132202 Cable Battery 6 Ga 42'red 26 S57DB41025 * NutFin Hex 1/4-20 Unc
7 47894 Cable Battery 6ga 11"red 27 109310X Key ign Molded Craftsman
8 129965 Case Battery Hinge Mechanical 28 108824X Fuse 30 Amp Auto Green
g 109596X Clamp Hose Olive 29  109238X Tube Plastic 12"
10 108081X Solenoid 30 123620X Cover Sw Key Blk 1 25 Text Sht
11 STD581125 * Washer Lock 1/4 31 110712X Switch Light Blk Blk Red
12 73350400 Nut Jam Hex 1/4-20 Une 32 136849 Harness Socket Light
13 74780408 Bolt Fin Hex 1/4-20uncx1/2 Grs {(Includes Key #33)
14 STD551225 * Washer Lock Ext Tooth 1/4 33 7662J Buib Light #1141
15 STD541425 * Nut Keps Hex 1/4-20 Unc 34 108236X Bracket Switch Cluich
16 131563 Cover Terminal Red 35 STDB0100S * Screw Tap Hex #10-24unc X 1/2
17 108553X Switch Intik Clutch Red 4 Term 36 130880 Bracket Switch Inferlock
18 STD601005 * Screw Tap Hex #10-24unc X 1/2 37 STD601005 * Screw Tap Hex #10-24unc X 1/2
19 104445X Switch Intlk Clutch Red 2 Term 38 STD551225 * Washer Lock Internal Tooth 1/4
20 STDBO100S * Screw Tap Hex #10-24unc X 1/2

NOTE: All component dimensions given in U,8. inches.
1inch = 25.4 mm

29



REPAIR PARTS
12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430
CHASSIS AND ENCLOSURES

30



REPAIR PARTS
12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

CHASSIS AND ENCLOSURES

KEY PART

NO. NO. DESCRIPTION
1 135034 Chassis Weldment 12ga 38/42
2 130808 Drawbar, 12 Ga
8 17480612 Screw Thdrol 3/8-16x3/4 Ty-tt
8 130800X029 Saddie Silkscreen &sp English
7 174580608 Screw Thdrol 3/8-16x1/2 Ty-tt
8 2751R Clip Line Fuel 13/32 Mtg Hole
9 137411X012 Dash Silkscreened Sears Eng

10 54784 Plug Button Blk 359 Dia

11 122795X Panel Pnt Dash Lh

12 121794X Cover Access Black Square

13 124031X012 Panel Sikscr Dash Rh Weldment

14 17480808 Screw Thdrol 3/8-16x1/2 Ty-it

15 74180512 Screw Mach Trhd 5/16+18uncx3/4

16 STD541431 * Nut Keps 5/16-18 Unc

17 131445X417 Hood Asm Pnt Weld Silver Powde

18  126938X Bumper Hood

18 STD512505 * Bolt Fin Hex 1/4-20unc X 1/2

20 8TD551125 *Washer Lock Hvy Helical 1/4

21 122833X Rivet Ralchet Nylon

22 124479X Washer Nylon Blk 28x 78x 18

24 STD523707 * Bolt Fin Hex 3/8-16unc X 3/4

31

KEY PART

NO.

25
26
27
28
29

40
50
51

NO.
19131312

DESCRIPTION
Washer 13/32 X 183/16 X 12 Ga

8STD541437 *Nut Crownlock 8/8-16 Unc

17490608
123815X
124029X
109872X417
136619
17490612
105465X417
105464X417

Screw Thdrol 3/8-16x1/2 Ty-it
Grille Grey

Lens Headlight Bar Clear
Fender Pnt

Bracket Pnt Fender

Screw Thdrol 3/8-16x3/4 Ty-it
Faotrest Pnt Lh Perf (silver)
Footrest Pnt Rh Perf (siiver)

STDB33707 *Bolt Rdhd Sht Sqnk 3/8-16 X3/4
8TD541437 *Nut Crownlock 3/8-16 Unc

108466X
134774

134775
STD533707

S5TD541437
STDB51025

Pad Footrest Rbr Sq Craftsman
Bracket, Asm. Pivet, L.H., Mower
Rear

Hracket, Asm. Fivot, R H., Mower
Rear

Bolt, Carriage 3/8-16x 3/4
Locknut Hex W/Washer 3/8-18
Washer 13/32x3/4 x 16 Ga.

NOTE: All component dimensions given in U 8. inches.
1 inch = 25.4 mm



REPAIR PARTS
12,5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

DRIVE




REPAIR PARTS
12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

DRIVE
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 137363 Transaxle 8sp Std Dana, 41 108070X Keeper Belt Retainer
Model No. 4360-48 42 19131312 Washer 13/32 X 13/16 X 12 Ga
2 1i10422X Spring Return Brake T/a Zine 43 S8TDS541437 *Nut Crownlock 3/8-16 Unc
3 123666X Pulley Transaxle Alum 44 105706X Bearing Nyl 503 X 628 X125
4 12000028 Ring Retainer # 5100-62 45 110812X Washer Hardened
5 121520X Strap Pnt Torque 30 Deg Blk 46 12000039 Ring Klip #15304-50
6 17490512 Screw Thdrol 5/16-18 X 3/4 Tyt 47 127785 Pulley Idler V Groove Plastic
7 130802 Plate Prit Rod Shift T/a (blk ) 48 123789X Bellerank Asm
8 131679 Rod Shifter Blk {dana) 48 123205X Retfainer Belt Style Spring
g 191512186 Washer 15/32 X 3/4 X 16ga 50 STDS523715 *Bolt Hex Hd 3/8-16unc X 1-1/2
10 8TD561210 *Pin Cotter 1/8 X 1 Cad 51 STD541437 *Nut Crownlock 3/8-16 Unc
11 1085701X Washer Plate Shf 388 Sq Hole 52 STD551037 *Washer 13/32 X 13/16 X 16 Ga
1219091210 Washer 9/32 X 3/4 X 10 Ga 53 105710X Link Clutch 7 66
13 71040412 Bolt Fin Hex 1/4-28unfx3/4 Gr§ 54 STDE61210 *Pin Cotter 1/8 X 3/4 Cad
14 8TD551125 *Washer Lock Hvy Helical 1/4 55 105708X Spring Feturn Clutch 6 76 =~
15 8TD523727 * Bolt Fin Hex 3/8-18unc X 2-3/4 56 $TD561210 *Pin Cotter 1/8 X 3/4 Cad
16 STD541437 * Nut Crownlock 3/8-16 Unce 57 130801 V-belt Ground Drive 85 25
17 121520X Strap Pnt Torque 30 Deg Blk 58 127274X Keeper Belt Bh Lt Pnt/zinc 16g
18 STD523707 *Bolt Fin Hex 3/8-16unc X 3/4 58 136718 Retainer Belt Chassis Lh Zinc
19 8TD541437 *Nut Crownlock 3/8-16 Unc 60 19131312 Washer 13/32 X 13/16 X 12 Ga
20 17490512 Screw Thdrol 5/16-18 X 3/4 Tyt 61 17490612 Screw Thdrol 3/8-16x3/4 Ty-tt
21 106933X Knob Rd 1/2-13 Plste Thds Bik 62 BB883R Cover Pedal Blk Std
22 130804 Rod Brake Lt 63 134825 Pulley Engine
23 STD541437 * Nut Lock Hex Wiwsh 3/8-18unc 84 71170764 Bolt Finhex 7/16-20 x 4 g5
24 8TD541237 * Nut Hex Jam 3/8-16 Unc 65 S8TD551143 *Washer Lock Hvy Hict Spr 7/16
25 108888X Spring Rod Brake 2 00 Zinc 66 129921 Keeper Belt Engine Lh Lt
26 STDS51037 *Washer 13/32 X 13/16 X 168 Ga 87 STD523710 *Bolt Fin Hex 3/8-16unc X 1
27 STD561210 *Pin Cotter 1/8 X 3/4 Cad 68 19131312 Washer 13/32 X 13/16 X 12 Ga
28 1288904 Rod Brake Parking Lt 89 870541437 *Nut Crownlock 3/8-16 Unc
29 124236X Cap Parking Brake Red 70 134683 Guide Belt Dr Mower Rh
30 130807 Bracket Transmission 71 STD523710 *Bolt Fin Hex 3/8-16unc X 1
31 127275X Keeper Belt Lhi Lt 14 Ga 72 19132012 Washer 13/32 X 1-1/4 X 12 Ga
32 STD523707 *Bolt Fin Hex 3/8-18unc X 3/4 73 STDB41437 *Nut Crownlock 3/8-16 Unc
33 STD541437 *Nut Crownlock 3/8-16 Unc 74 109502X Spacer Split .80x1.94
34 122424X Shalt Asm Pedal Foot 1 830 75 121748X Washer 25/32 X 1 1/4 X 18 Ga
35 120183X Bearing Nylon Blk 628 Id 76 STDB81075 *Ring E #5133-75
36 STD551062 *Washer 21/32 X1 X 16 Ga 77 123583X Key Square 2 0 X 1845/ 1865
37 STD571810 *Pin Roll 316 X 1* 78 121748X Washer 25/32 X 1 5/8 X 16ga
38 é@%ﬁ?»ﬁix gu?ey Idéer F‘%t % 2.3/
39 523727 *Bolt Fin Hex 3/8-16unc X 2-3/4 TE: All component dimensions given in US. inches.
40 4470J Spacer Split 395 X 58 Bzp NO 1 ?n(i:h mngr(b mm one g

33



REPAIR PARTS
12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

STEERING ASSEMBLY

38
40

390 =

1

41

34



REPAIR PARTS

12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

STEERING ASSEMBLY

KEY PART

NO. NO. DESCRIPTION
1 133741 Whee! Steering Std Black
2 133988 Axle Asm Front
3 1356227 Spindle Asm Lh
4 135228 Spindle Asm Rh
5 6266H Bearing Race Thrust Harden
6 121748X Washer 25/32 X 1 5/8 X 16ga
7 18272016 Washer 27/32 X 1 1/4 X 16 Ga
8 12000029 Ring Klip #5304-75
9 3366R Bearing Col Strg Bk

10 130468 Link Drag Sol Ball Jt 20 064

11 STDBE1137 * Washer Lock Hvy Hicl Spr 3/8
12 73610600 Nut Fin Hex 3/8-24 Unf

13 110438X Spacer Bearing Axle Front

14 74011056 Bolt Hex 5/8-11 Unc X 3-1/2
15 73901000 Locknut Flange 5/8-11 Unc

16 132624 Pin Axle 5/8 X 1 55/1 84 Lg

17 132614 Shaft Asm Strg 5/8 X 15 19 Lt
18 57079 Washer Thrust 515x 750x 033
19 124035X Support Shaft

20 126684X Washer Shim 1/4 X 5/8 X 062

21 S8TD551125 ~ Washer Lock Hvy Helical 1/4
22 71070410

23 127801 Shaft Asm Pittman

Screw Hax Socket 1/4-20 X 5/8

35

KEY PART
NO. NOC. DESCRIPTION
24 109816X Nyliner Snap In
25 124036X Bracket Steerin
-26 12000029 Ring Klip #15304-75
27 136874 Gear Sector
28 6266H Bearing Race Thrust Harden
29 17490612 Screw Thdrol 3/8-16x3/4 Ty-tt
30 8TD551137 *Washer Lock Hvy Hicl Spr 3/8
31 73610600 Nut Fin Hex 3/8-24 Unf
32 130465 Rod Tie Wire Form 19 75 Mech
33 126847X Bushing Rod Tie Blk Lt
34 19131416 Washer 13/32 X 7/8 X 16ga
35 8TD561210 *Pin Cotier 1/8 X 3/4 Cad
36 132196 Bushing Strg 5/8 Id Dash
37 STD611005 ™ Screw Slfip #10-16 X 1/2 Ty-b
38 133742 Insart Cap Strg Wheel Sid Blk
3% 19133808 Washer 13/32 X 2-3/8 X 8 Ga
40 STD541537 *NutLock Center 3/8-24unf
41 104820X Adaptor Wheel Strg 640/ 635id
42 124417X Boot Shaft Steering
43 121748X Washer 25/32 X 1 1/4 X 16 Ga
44 121748X Washer 25/32 X 1 5/8 X 16ga
45 12000029 Ring Kiip #15304-75
46 121232X Cap Spindle Fr Top Blk
47 6855M Fitting Grease

NOTE: Ali component dimensions given in U.S. inches.

1 inch = 25.4 mm



REPAIR PARTS
12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

SEAT ASSEMBLY

KEY
NO.

[sels RN N &) BN AL RN I

PART
NO.

127437
126656X

DESCRIPTION

Seat V350 Bli/red Craftsman
Bracket Pnt Pivot Seat (blk)

STDS23707 * Bolt Fin Hex 3/8-18unc X 3/4

19131210
2751R

Washer 13/32 X 3/4 X 10 Ga
Clip Line Fuel 13/32 Mtg Hole

STD541437 * Nut Crownlock 3/8-16 Unc

124181X
17480616
19131614
131451
121251X
121248X
121248X
72050411
121249X

Spring Seat Cprsh 2 250 Blk Zi
Screw Thdrol 3/8-16 X 1 Tyt
Washer 13/32 X 1 X 14 Ga
Pan Pnt Seat (bik

Strip Foam Gray Or Black
Bracket Pnt Mounting Switch
Bushing Snap Blk Nyl 50 id
Bolt Rdhd Sht Nk 1/4-20x1-3/8
Spacer Split 28 X 88 Zinc

36

KEY
NO.

16
17
18

NOTE: All component dimensions given in U 8. inches.

é

PART
NO. DESCRIPTION

121250X Spring Cprsn 1 27 Blk Pnt
123976X Nut Lock 1/4 Lge Flg Gr § Zinc
STD511005 * Screw Sitd Pan Hd #10-32 X 1/2
73851000 Nut Keps #10-32 Unt

4171R Clip Insulated 11/32 Mtg Hole
105529X Bolt Shoulder 5/16-18 Unc Blkz
STD841431 * Nuf Crown Lock 5/16-18
74780814 Bolt Fin Hex 1/2-13 X 7/8 Gr 5
19171912 Washer 17/32 X 1-3/18 X 12 Ga
127018X Bolt Shoulder 5/16-18 X 62
$TDS51150 *Washer Lock Hvy Hicl Spr 1/2

1inch =254 mm



REPAIR PARTS
12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

DECALS

KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 136794 Decal Instruction Operat Eng 12 4800J Decal Clutch/brake English
2 1273908 Decal Eng 12 5hp Ic Gold Craft 13 109189X Decal V-belt Dr Sch Tractor E
3 124489X Decal Hood Slope Rh Craftsman 14 131473 Decal Chassis 6 Sp 42"
4 124490X Decal Hood Slope Lh Craftsman 15 136832 Decal Mower Drive Schematic 42
5 132674 Decal Grille L4000 Craft Usa 16 121343X Decal Danger English
6 133644 Decal Maint Customer Sears Dom 18 133179 Decal Mower Qc System
7 136331 Decal Panel Side /o Gold/blk 19 132267 Decal Insr Wh Strg Crafts Usa
8 108631X Decal li{die Cut) 21 131265 Decal Lightbox
g 125880X Decal Fender Craftsman Red -- 138311 Decal Lift Handle
11 133796 Decal Caution English -~ 137633 Manual, Owner's {(English}
WHEELS & TIRES
KEY PART
NO. NG. DESCRIPTION
1 59192 Cap Value Tire
2- 65138 Stem Value
3 106222X Tire F Ts 15 X 6 0 - 6 Service
4 59904 Tube Inner Front #35060
5 106732X361 Rim Asm 8"front Silver Service
8 278H Fitting Grease
11 7 9040H Bearing Flange
8 106108X361 Rim Asm 8"rear Silver Service
9 124635X Tire R Ts 18x8 5-8 Service
10 71524 Tube Rear 8 6 X 8 Service
11 104757X Cap Axle BIk 150X 100

NOTE: All component dimensions given in U.8. inches.
1 inch = 25.4 mm
37




REPAIR PARTS
12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

ENGINE
1 27
B
B
F 32
36
F 36
31

29

OPTIONAL EQUIPMENT

Spark Arrester




REPAIR PARTS
12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

ENGINE
KEY PART 23 128953 Shield Pnt Heat Browning Grass
NO. NO. DESCRIPTION KEY PART
NOC. NO. BDESCRIPTION

1 132758 Control Throt Rh Bik Pdl 15 10

2 17720410 Screw Hex Thd Cut 1/4-20x5/8 T 24 STD601005 *Screw Tap Hex #10-24unc X 1/2

3 137418 Engine B&s 12.5hp I/c Dual 1V, 25 124027X Shield Pnt Heat Hood Lt

Model No, 2868707, 26 17030808 Screw Spiderloc Hexhd#8x1/2 Ab
Type No. 0441-01 27 108037X Strip Foam 18”

4 137348 Muffier Exhaust B&s Lt 29 137180 Arrestor Spark
11 STD551131 *Washer Lock Hvy Hicl Spr 5/16 a0 127057X Strap Hood
12 71070510 Screw Hexhd Cap 5/16-18x5/8 31 109202X Tank Fuel 1 25 Fr
13 125593X Gasket 1 313 1d Tin Plated 32 123848X Cap Asm Fuel W/sym Vented
14 13280324 Nippie Pipe 3/8 Npt X 3° 33 123487X Clamp Hose Blk
18 13200300 Elbow Std 80 Degree 3/8-18 Npt 34 124028X Bushing Snap Nyl Blk Fuel Line
16 STDBEB1237 *Washer Lock Ext Tooth 3/8 35 17490412 Screw Hexwsh Thdrol 1/4-20x3/4
17 17480620 Serew Thdrol 3/8-16x1-1/4 Tyl 36 19091416 Washer 9/32 X 7/8 X 16ga
18 105738X Shield Pnt Heat 37 101335K Line Fuel 8 50"
19 105838X Receptacle 1/4 Turn Dacrotized 38 ‘e Plug Cil Drain {Order From Engine
20 105838X Retainer 1/4 Turn 3850dx 222id Manufacturer)
21 STDS551025 *Washer 9/32 X 5/8 X 16 Ga
22 123650X Stud 1/4 Turn (replaces 105751 NOTE: All component dimensions given in U.S. inches.

1inch =254 mm

39



REPAIR PARTS |
12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

LIFT

40



REPAIR PARTS
12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

LIFT

~ KEY PART DESCRIPTION

NO. NO.
1 136973 Rod Asm. Lever
2 122507X Shaft Asm. Lift
3 105767X Pin Groove
4 12000002 E Ring #5133-62
5 19211416 Washer 21/32x7/8 x 16 Ga.
6 120183X Bearing Nylong
7 125631X Grip Mandie Fiuted
8 122365X Button Plunger Read
10 122512X Spring Cprsn
11 134619 Link L#t Lh Fixed Length
12 135388 Link Lift Rh Fixed Length
13 4839M Retainer Spring
14 135563 Pin Roll Sit 5/16x1.25
15 127218 Link Front
16 73350800 Nut Jam Hex 1/2-13 Unc
17 130171 Trunnion Blk Zing
18 73800800 Nut Lock W/Wsh 1/2-13 Unc
18 130832 Arm Buspension Rear

41



REPAIR PARTS

12,5 HP 42" LAWN TRACTOR - - MODEL NUMBER 917.255430

42" MOWER DECK




REPAIR PARTS

12.5 HP 42" LAWN TRACTOR - - MODEL NUMBER 917.255430
- 42" MOWER DECK

KEY  PART
NO. NO.

137525
72140506
138017
138018
124670X
130832
73800500
850857
10030600
129962

127843
120895
133472
J370pHe
128774
110485X
16 128961
17 72110618
18 73800500
16 73350800
20 136888
21 73880500
22 134753
23 131267
24 105304X
25 123713X
26  110452X
27 130988
28 19111018
29 131491
30 78158
31 129983
32 129861
33 73050900
34 72110614
35 133835

s
O W~ O LN s

—
G2 PO —

—
& I =%

DESCRIFPTION
DECK Asm Mower 42"

BOLT Rdhd Sqnk_ 5/16-18 Unc x 3/4

BRACKET Asm. Fr. Sway Bar
BRACKET Asm. Deck Sway Bar
RETAINER Spring

ARM Rear Suspension
LOCKNUT Hex W/ins, 5/16-18 Unc
BOLT 3/8-24 x 1 25 Gr8 Paiched
WASHER Lock Hvy 3/8 Unplated
WASHER Hard Blade Mower
Vented

BLADE Mower High Perf 427
BEARING Ball #8204 {mandrel}
SHAFT Asm W/lower Bearing {inc.
Kay #6)

HOUSING Mandrel Vented {machd)
BEARING Ball Mandrel
STRIPPER Mower Vented

BOLT Rdhd Sgnk 3/8-16 x 2-1/4
BOLT, Carriage 5/16-18 x 5/8
LOCKNUT Hex W/ins. 5/16-18
BAFFLE Vortex

NUT Crown Lock 5/16-18
STIFFENER Bracket 42" deck
BRACKET Deflsctor Mower 42"
CAP Sleeve 80 x 112 Bik Mower
SPHING Torsion Deflector 2 52
NUT Push Phos & Qil

SHIELD Deflector Mower 42" Blk
WASHER 11/32x5/8x 16 Ga
ROD Hinge 426 75 Wlg

BOLT 5/16-18x125Th
WASHER Spacer Mower Vented
PULLEY Mandret 42"

NUT 9/16 top Lock Fing Oil Dip
BOLT Rdhd 3/8-18 Unc x 1-3/4 Gr5
FASTNER Christmas Tree

43

KEY PART
NO. NO.

36 131494
37 19131612
38 133502
39 133503
40 73680600
41 133551
42 76020312
43 133504
44 134236
45 4497H
46 17720410

47 131335
48 133044
49 133940

50 131340
51 89180
52 105529X
53 131848
54 133043
55 133844
56 1220562X
57 127498
58 128759
59 1335673
60 133550
61 131870
62 127847
63 121748X
64 12000029
65 128903
66 127845
67 106832X
68 130869
- 130784

- 136322

DESCRIPTION

PULLEY Idler Flat 3 060

WASHER 13/32x1x 12 Ga

SPACER Arm {dler Upper Hdn 42"

STIFFENER Arm Idler Upper 42"

NUT Crowrdock 3/8-18 Une

ROD Pivot Winibs

PIN Cotter 3/32 x 3/4 Cad

ROD Clutch Secondary Winibs

GUARD Mandre! Lh Black

SPRING Retainer 1 Zinc/cad

SCREW Hex Thd Cut

14-20x 5/8T

SPRING Extension

WASHER Hardened Smaller

Et!‘?OE{(LEER Asm Cam Foliower 42"
8c

BOLT Shidr 10-24 Zinc Grb 42°

NUT Lock #10-24 Unc

BOLT Shoulder 5/16-18 Une Blkz

ARM Asm Pad Brake

WASHER Hardened

ARM idier 42" rnower Lyt

SPACER Retainer Pm Mower

BUSHING 747 Od x 794 Lg Brass

SPRING Clutch Mower 2 7560 Zinc

ARM Asm Clutch Primary

ROD Clutch Primary Winibs

SPRING Hetumn

ARM Clutch Secondary

WASHER 25/32 x 1-5/8 x 16 Ga

RING Klip #15304-75 .

BOLT Shoulder 3/8-16 Unc 1 44 4.

KEEPER Spring 4000

KNOB Rd 3/8-16 Plstc Thds Blk

V-BELT Mower 42" 92 40

MANDREL Asm Service (includes

Key Nos. 8-10, 12-15, 31 and 33)

DECK Serv 42" Mech Vent

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



REPAIR PARTS

12.5 HP 42" TRACTOR

MODEL NUMBER 917.255430
- MODEL NUMBER 4360-48

DANA TRANSAXLE




REPAIR PARTS
12,5 HP 42" TRACTOR - MODEL NUMBER 917.255430

DANA TRANSAXLE - MODEL NUMBER 4360-48

KEY PART

NO.

.
QW ENOORG N -

2% Y G PO G S AP S Sy
OWo~NIMMEBEWN

%]
s

PO R DO BI R
O TP RN

27

€3 L O3 03 G O G0 BRI B
DA LEWN—-OOm

[ RN ]
[8.s BN ]

g Gy
[sn e

NO.

138248
22744

134400
105804X
105905X
138235
134399
134791
138241
2267J
134793
138240
120415X
2257J
138234
110078X
108808X
108810X
105811X
138242
138246
138236
73810500
138243
2244J
106816X
120470X
110070X
108977X
109254 X
1204056X
108980X
120406X
134796
1059256X
22324
108978X
110079X

1248638X
120472X

DESCRIPTION

Housing, Upper
Screw, Seli-Tapping, Large
1/4-20 x .734
Ball, Detent
Spring, Detent
Screw, Set
Kit, Shifter Assembly
Boot, Shifter
Screw, Tapping w/Sealer
Square Ring
Ring, Retaining
* Assembly, Kit, Shim .625 Shaft
Bearing, Flange
Washer, Plain 0832 x 1.38 x.048
Key, Woodrufl, #9
Assembly, Kit, Iriput Shaft
Pinion, Bevel, 14 Testh
Ring, Retaining
Chain, 24 Pitches
Beariﬁg, Flange
Gear, gur, 14 Testh
Collar, Clutch
Assembly, Kit, Clutch Keys
Locknut 5/16-24
Shaft, Intermediate
Key, Woodif, #61
Ring, Retaining
Sprocket, 18 Teeth
Spacer
Gear, Spur, 37 Teeth
Gear, Spur, 35 Testh
Gear, Spur, 30 Teeth
Gear, Spur, 25 Teeth
CGear, Spur, 22 Teeth
Gear, Spur, 19 Teeth
Washer, Plain .640 x 1.37 x .081
Washer, Plain .832 x 1.00 x.026
Spacer 630 x 1.00x 169
Assembly, Gear, Combination of
12 Teeth and 35 Teeth
Shatt, Idier
Spacer B35 x .878x 785

45

KEY PART
NO. NO.

41
42
43
44
45
46
47
43
49
50
51
52

ol

105928X
110084X
134394
120473X
105933X
106151X
120407X
106588X
120408X
105937X
2226J
134401
22684
120474 X
110081X
105941 X
110071X
120952X
110082X
120475X
138247
120861X
7294J
108889X
120863X
120954X
134799

138244

1089986X
120958X
1068596X

120416X

DESCRIPTION

Sprocket, 9 Teeth
Gear, Bevel, 42 Testh

b Assembly, Kit, Shim .750 Shaft

Shatt, Drive

Gear, Spur, 12 Teeth

Gear, Spur, 18 Teeth

Gear, Spur, 20 Teeth

Gear, Spur, 25 Testh

Gear, Spur, 28 Teeth

Gear, Spur, 31 Teeth

Washer, Plain 832 x 1,00 x .080
Washer, Neoprene

Washer, Plain 7588 x 1.28 x 031
Axle, L. H.

Gear, Miter, 15 Teeth

Ring, Retaining

Gear, Spur, 32 Teeth

Shaft, Cross

Gear, Miter, 15 Teeth

Axle,

Haousing, Lower

Puck, Friction

Disc, Brake

Spacer

Jaw, Brake

Pin, Dowsl

Screw, Self-Tapping, Large
5/16-18 x 2.25 PRINg 9
Lever, Actuating ‘
Washer, Plain .321 x 1.00 x .055
Bracket, Anti-Rotation

Serew, Seli-Tapping, Large
5M16-18 x 1.44

Puck, Friction

Grease

Use in combinations to maintain proper clearances

Order Key No. 15

NOTE: All component dimensions given in U.S. inches
1inch =254 mm



REPAIR PARTS
12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430
BRIGGS & STRATTON ENGINE - MODEL NUMBER 286707, TYPE NUMBER 0441-01

a7

562
Dt

&
592

6159 614
(

e (@230

18| 4 358 GASKET
5a | *SPECIAL TOOLS REQUIRED TO INSTALL. SET

46



REPAIR PARTS
12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430
BRIGGS & STRATTON ENGINE - MODEL NUMBER 286707, TYPE NUMBER 0441-01

121 CABBURETOR OVERHAUL KIT




REPAIR PARTS
12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

BRIGGS & STRATTON ENGINE - MODEL NUMBER 286707, TYPE NUMBER 0441-01

303

Lo~ Housing Length —e

NOTE:

603

To Identity Briggs and Stratton manufactured
starter motors, measure the housing length.

KEY NUMBER 309 310 3 510 544 801 802 803
Motor and | Thru Bolt | Brush Drive | Armature |Drive End Cap|End Cap Assy. | Housing
MANUFACTURER | Drive Assy.] Assembly | Assembly| Assembly | Assembly| Assembly Commutator §Assembly
Briggs & | Housing
Stratton | Lengih
12V 3-21/32"| 384805 94003 395538 | 400421 | 390837 3948586 398537 3881&9
*Includes Brush Set
neludes #398003 Clutch Assembly {Key Number 513}
#280104 Gear {Key Number 783)
#490467 Retainer and Pin (Key Number 876)
#94288 FRoll Pin (Key Number 896)

482




REPAIR PARTS

12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

BRIGGS & STRATTON ENGINE - MODEL NUMBER 286707, TYPE NUMBER 0441-01

KEY PART

NO.

DNt DO W IR N

O S N

15
18

18
20
22
23

24
25

26

27
28

29

31
32
33
34
35
36
37
40
41
42

NO.

490450
399265

391086
4894240
271866
391406
27803
94621
280100
271918
271997
271896
94622
84239
496162
941986
494238
291675
g4624
492326

222698
384661
394662
394863
394664
391780
392331
391781
391782
391783
260924
290691
391286
480348
480469

222289
92008
262246
262247
65908
26828
224502
221596
292260
93630

DESCRIPTION

Cylinder Assembly
Bearing, Cylinder (Requires Special
Tools For Installation)
* Seal, Ol
Head, Cylinder
* Gasket, Cylinder Head
Breather Assembly
Gasgket, Valve Cover
Screw, Sems
Tube, Breather
* (Gasket, Crankcase Cover 1/64"
* Gasket, Crankcase Cover 008"
* Gasket, Crankcase Cover .008"
Screw, Cylinder Head 3"
Plug, Oil Drain
Crankshaft
Key, Timing Gear
Base, Engine
* Seal, Ol
Screw, Sems, Base Mounting
Flywheel and Ring Gear Assembly,
Magneto
Key, Flywhael
Piston Assembly, Standard
Piston Assembly .010" Oversize
Piston Assembly .020" Oversize
Piston Assembly .030" Oversize
Ring Set, Piston, Standard
Ring Sel, Piston, Chrome, Standard
Ring Set, Piston .010" Oversize
Ring Set, Piston .020" Oversize
Ring Set, Piston .030" Oversize
Lock, Piston Pin
Pin Assembly, Piston, Standard
Pin Assembly, Piston .005" Over
Rod Assembly, Connecting
Rod Assembly, Connecling
020" Undersize Crankpin Bore
Lock, Connecting Rod Scraw
Screw, Connecting Rod
Valve, Exhaust
Valve, Intake
Spring, Intake Valve
Spring, Exhaust Valve
Guard, Flywheel
Retainer, intake Valve
Hotocoil, Exhaust Valve
Retainer, Exhaust Valve Rotocoll

KEY
NO.

45
48
51

62

53
75
78
95
98
104
105
108
108
118
121

123
128
127
130
131
133
137
138
141
142

147
164
171
187
188
201
209
216
219

PART
NO.

262248
212887
272485

272554

84837

224061
93805

94098

495800
231789
231855
231854
224540
494383
495799

94616

486706
224538
494379
494381
281165
281164
494380
484537
484459

231794
213819
281051
383818
93535

262767
260871
262766
490815

DESCRIPTION

Tappet-Valve
Gear, Cam
** Gasket, Carburetor
{Carburetor to Elbow)
* Gasket, Carburetor
{Elbow to Cylinden)
Stud, Carburstor Mouniing
Washer, Spring
Secrew, Sems
** Serew, Throttle
Screw, idie Speed
** Pin, Float Hinge
** Valve Assembly, Inlet Needle
Inlet Valve Seat
Valve, Choke
* Valve, Neadle
Carburetor Gverhaul Kit
{Includes tems marked ** and )
Screw, Elbow Mounting
Carburetor Assembl
** Plug, Welch {Sold In Kit Only)
Vaive, Throttle
Shaft and Lever, Throttle
Float, Carburetor
=+ Gasket, Float Bowl|
=* Washer, Float Bowl Screw
** Shaft and Lever, Choke
** Nozziefdet, Carburetor
High Altitude Kit:
231796  Pilot Jet, High Altitude
281164 Seal, Bow! Screw
** Pliet, Jet
Carburetor, Elbow
Nut, Air Cleaner Mounting
Line, Fuel, 11" {Cut To Suit)
Screw, Sems 3/4"
Link, Governor
Spring, Governor
Link, Choke
Ol Slinger, Governor Gear and
Bracket Assembly

* Included in Gasket Set (484241)
** Included in Carburetor Overhaul Kit (495799)
% Included in both Carburetor Overhaul Kit (495799)
and Carburetor Gasket Set (404385)

NOTE: All component dimensions given in U.S. inches
t inch = 25.4 mm

49



REPAIR PARTS

12.5 HP 42" TRACTOR - - MODEL NUMBER 917.255430

BRIGGS & STRATTON ENGINE - MODEL NUMBER 286707, TYPE NUMBER 0441-01

KEY PART

NG.

222

224
308
225
227
230
232
240
265
284
304
305

306
307
308

333
334
337

348
356
358

363
383
422
423
445
455
467
468
474
482
523
524
525
535
537
552
562
592
601
611
614

NOC.
494887

94729
491480
231058
493935
g4742
262785
394358
221535
84328
224504
94619

224545
94623

492341
93381
802592

83708
494328
494241

16203
80838
224390
93984
493909
222561
493903
222662
383474
93621
495230
58838
280741
272403
281108
231597
92613

231082”

930563
4944861
93308

DESCRIPTION

Plate, Governor Contro!
Choke-A-Matic)
crew, Sem, Air Cleaner
Cover, Cylinder Head
Crank, Governor, 1/4" Diameter
Lever Assembly, Governor

Washer, Governor Crank, 1/4" 1.0,

Spring, Governor Link

Filter, Fuel

Clamp, Casing

Screw, Alr Cleaner

Housing, Blower, Red

Screw, Sems, Blower Housing
Mountin

Shield, Cylinder

Screw, Sems, Cylinder Shield Mtg.

Motor, Starting, 12 Volt
(See Chart on lllustrated Pages
for Replacement Parts)
Armature, Magneto
Screw, Sems, Armature Mounting
Piug, Spark, (1-7/8" or 47 mm)
Resistor Type)
crew, Hex Head
Wire, Ground
Gasket Set
{includes all items marked )
Puller, Flywheel
Wrench, Spark Plug
Clamp, Qil FillerTube
Scraw, Sems
Cartridge, Air Cleaner
Cup, Screen Mounting
Knob, Air Cleaner
Screen, Flush Rotating
Stator, Alternator, Dual Circuit
Screw, Sems
Cap and Dipstick, Oif Filler
Seal, Filler Tube
Tube, Qil Filler
Element, Air Cleaner
* O-Ring, Air Cleaner

Bushing, Governor Crank, 1/4" 1.0,

Balt, Governor Lever
Nut, Hex #10-24
Clamp, Fuel Pipe
Fuel Inlet Tube
Cotter, Hair Pin

50

KEY PART

NO. NO, DESCRIPTION

615 93307 Retainer, E-Ring

618 262803 Spring, Choke Return
634 281168 ** Seal, Choke Shaft

634A 481323
634B 281167

* Seal, Governor
Washer, Throttle Shaft

635 66538 Elbow, Spark Plug
846 224548 Brace, Air Cleaner
657 93456 Screw, Semns
663 94620 Screw, Hex Head
€68 280848 Spacer
726 392134 Gear, Fiin%/'
{includes Mounting Parts)
727 480324 Cover, Starter
Includes Mounting Screws)
728 94627 crew, Sems
728 281158 Clip, Lead Wire
741 262135 Gear, Timing
787 212359 Link, Counterweight
758 399881 Counterweight Assembly
759 298908 Pin, Counterweight
761 93875 Screw, Counterweight
842 270820 Seal, Qil Filler Cap
B47 490474 FHl GrouP, Oil
851 221798 Terminal, Ignition Cable
868 261463 Seat, Intake Valve, Standard
870 210940 Seat, Exhaust Valve, Standard
871 2819861 Guide, Exhaust Valve
872 281104 Cover, Alr Cleaner
875 484237 Body, Air Cleaner
877 398486 Diode and Connector Assembly,
Dual Cireuit
8955 4642 ** Sorew, Fusl Bowl
985 94108 Locknut, Air Cleaner Mounting
975 494378 Bowl Assembly, Carburetor
977 494388 Carburstor Gasket Kit
{includes items marked %)
987 281166 ** Seal, Throttle Shaft

1005 280687
1008 224413 Retalner, Fan
1044 894873 Screw, Shoulder, Hex Head

* Included in Gasket Set (494241)
* Included in Carburetor Qverhaul Kit (495798}
= Included in both Carburetor Overhaul Kit (485799)
and Carburetor Gasket Set (484385) -

Fan, Flywheel

NOTE: All component dimensions given in U.8. inches
1inch = 25.4 mm



SUGGESTED GUIDE FOR SIGHTING SLOPES FOR SAFE OPERATION

ONLY RIDE UP AND DOWN HILL,

NOT ACROSS HILL
= "ED 1y,
(3
g~
Sy
Oty
' g
T e ~—
Y
vt m i W : AL XY HERAR AN SR AU d deRR AR cd sk 1ﬂVE'\‘\".'S'\!X"r!'\'\"r‘a‘\'\'\'\!\",‘!—\'\";'Em'\’ P

SIGHT AND HOLD THIS LEVEL WITH
SKY LINE OR TREE.

LS

T P P S I P P P P b s e

Operate your Tractor up and down the face of slopes (not |
greater than 15°), never across the face. Make turns gradu-

ally to prevent tipping or loss of control. Exercise extreme
caution when changing direction on slopes.




SEARS

OWNER’S 12.5 HP IC

MANUAL ELECTRIC START
42" MOWEI
6 SPEED TRANSAXLE

LAWN TRACTOR

M o D E L’ N 0 ’ Each tractor has its own model number. Each engine has its own model
917.255430 number.
The Model Number for your tractor will be found on the model plate
located under the seat.
The model number for your engine will be found on the blower housing of
the engine.
All parts listed herein may be ordered from any Sears Service Cenlre
and most Retail Stores.
WHEN CRDERING REPAIR PARTS, ALWAYS GIVE THE FOLLOW-
HOW TO ORDER ING INFORMATION:
REPAIR PARTS * PRODUCT - LAWN TRACTOHR

MODEL NUMBER - 817.255430

ENGINE MODEL NUMBER - 286707, TYPE NUMBER 0441-01
PART NUMBER

PART DESCRIPTION

Your Sears merchandise has added value when you consider Sears has
service units nationwide staffed with Sears trained technicians... profes-
sional technicians specifically trained to insure that we meet our pledge
to you, we service what we sell.

Sears, Roebuck and Co., Hoffman Estates, IL 60179 U.S.A.

137633 08.15.82 PRINTED IN U.S.A



